Parts
Manual

L X31 & LX41

Electric

Serial Number s 4022 - 4390

UpRight



L X31/LX41

Electric

When contacting UpRight for service or parts information, be sure to include the MODEL and SERIAL NUMBERS
from the equipment nameplate. Should the nameplate be missing, the SERIAL NUMBER is also stamped on top of
the chassis above the front axle pivot.

UpRight Inc.
1775 PARK ST. SELMA CALIFORNIA 93662 USA
Model Serial number:

GVW Ibs. Mfg. date:

Occupants and equipment must not exceed the rated workload
Ibs. Rated number of occupants: _____

Maximum platform height: ft.

Nominal System Voltage: vdc

Maximum wheel and/or outrigger load: Ibs.
This machine is manufactured to comply with ANSI A92.6-1999.

CAUTION: CONSULT OPERATOR'S MANUAL BEFORE USE.
THIS PLATFORM IS NOT ELECTRICALLY INSULATED.

UpRight, Inc. ® UpRight
801 South Pine Street UpRIght Unit S1, Park West Industrial Park

Madera, California 93637 Friel Avenue
TEL: 559-662-3900 Call Toll Free in U.S.A. Nangor Road
FAX: 559-673-6184 1-800-926-LIFT Dublin 12, Ireland
PARTS: 1-888-UR-PARTS TEL: +353 1 620 9300

PARTS FAX: 1-800-669-9884 FAX: +353 1 620 9301



PARTS IVNIANUAL

This document lists and illustrates the replaceable assemblies and parts of this product, as
manufactured by UpRight, Inc. Each parts list contains the component parts for that assembly.

TABLE OF CONTENTS

Final Assembly, LX31 Electric Poly Fill — Option | 067910-001 . .................... 31
067430-020 . . ...t 2  Power to Platform
Final Assembly, LX41 Electric LX31[067907-010 . . . ..ottt 32
067431-020 . . . oot e 3 LX41]|067907-011........... TSR R 32
Final Assembly Wiring, LX Electric Proximity Switch Installation Serial #4022-4274
0B7440-00L .. . oo ev oo oo 4 108040-000 ©................ BN ER AR RSN 33
. Proximity Switch Installation Serial #4275-Current
Basic Assembly, LX31
108040-010 . ..ottt 33
067354-020 . . . .o 6 . .
. Flashing Amber Beacon — Option
Basic Assembly, LX41
067947-010 .. ..o 34
067355-020 . . . ..o 7 .
. Hour Meter — Option
Chassis Assembly
067949-001 . ... . 35
067358-000 . .. ..o e 8 .
. . Removable Controller Option
Scissor Linkage Assembly, LX31 061898-011 36
067422-002 . . . .o 10 ot oot
) . Removable Controller Option, Outriggers
Scissor Linkage Assembly, LX41 061898-012 37
067423-002 . . ... 12 Horn — Option
Slide-Out Deck Installation, Front 0679085)02 38
067866-017 . ... e 14 . Co ooy
) i Outrigger Brackets — Option
Guardrall Installation 030929-000 39
030867-301 . . ..o 16 outrigaers O. ltiio.n. """"""""""""""""
Power Module Assembly, Electric 99 P
067950-024 . . ... 40
067359-00L . .. .ot 18 Drawing 1 of 4 ... ... Ll a1
Brake Valve Block Assembly Drawing2of4 . ...... ... ... i 42
068324-002 . . ..ot 20 Drawing3of4 ...l 43
Drawing 4 of 4 ... ... . 44
Valve Block . . |
0B7389-000 . . . oottt 21 HO()S(??ng'ts—o?lUtr'ggers Option 45
Control Module Assembly, Electric DU S o
0B7360-008 . . . . eeee e 22 Re(')237/4%‘éxo'3~gsemb'y — Outriggers Option "
Control Box Assembly, Electric Drawing L of 2 ... ... .. .. ... Ll ae
g67362'0104f2 ................................... %g Drawing 2 Of 2 47
Drawing 2 0f 2 1111 g Controller Assembly — Outriggers Option N
Panel Assembly, LX Electric Drawing 1 0f 2 .. ......oooeiiiii ... 48
067363-004 . . ..o 27 .Drawin920f2 R L R I 49
Controller Assembly, 48V Electric Slide-Out Deck, Rear, LX31 — Option
067384-002 . . ..o 28 067866-018 . ... ... 50
Drawinglof2.......... ... .. ... .. ... .. 28  Slide-Out Deck, Rear, LX41 — Option
Drawing 20f 2. 29 0B7866-019 .. ... 50
Hose Installation Label Kit, Electric
067383'000 ..................................... 30 LXSl | 067361_050 ............................. 52
Tire and Wheel Assembly LX41 | 067361-051 ... ..ot 52
Front | 067665-004 . .. ... ... . .. 31
Rear | 068327-000 . .........ouuiiiiit i 31
108048-001 L X31/41 Electric | Parts Manual Parts Manual Page 1



067430-020 Final Assembly, LX31 Electric

Final Assembly, LX31 Electric
067430-020

1 | 067354-020 | BASIC ASSY 1 15* | 108040-000 | PROXIMITY SW. INSTL. Serial # 4022-4274 1
2 | 067384-002 | CONTROLLER ASSY 1 15* | 108040-010 | PROXIMITY SW. INSTL. Serial # 4275-Current 1
3 | 067536-000 | CONTROL CABLE ASSY 1 16* | 067449-002 | OPERATION MANUAL 1
4 | 067361-050 |LABEL-KIT 1 17* | 060540-001 | DOCUMENTATION KIT 1
5* | 067383-000 [HOSE-KIT 1 18 | 067448-001 | SERVICE MANUAL 1
6* | 030867-301 | GUARDRAIL 1 20 | 011252-008 | SCREW 1/4-20 X 1 4
7 | 067359-001 | POWER MODULE 1 22 | 029620-002 | CONN. BUTT 16-14 GA. 8
8 | 067360-008 | CONTROL MODULE 1 23 | 011248-004 |NUT 1/4-20 ESNA 4
9* | 067446-000 [HYD SCHM. REF 24 | 060830-001 | SAFETY WALK 4 X 20 4
10* | 067447-001 |ELEC. SCHM. REF 27* | 067907-010 | POWER TO PLATFORM 1
11* | 067440-001 | WIRING, FINAL ASSY. 1 29* | 067908-002 |HORN OPTION REF
12 | 010076-000 | MANUAL CASE 1 31* | 060577-004 | ANSI MANUAL 1
13 | 020032-001 | TEE, #4MJ-#4MJ-#4MJ 1 35 | 012865-099 | WIRE LOOM 3/4 DIA 8
14 | 067866-017 | FRONT ROLL OUT DECK 1 *Not Shown

NOTES

1. HYDRAULIC PRESSURE SETTING
STEERING - 1500 PSI

o

. ENGINE SPEED N/A
2 COND. WIRE

0
us—Sh

LIFT CYLINDER SOLENOID

w

. DRIVE SPEED
SLOW - .30-.35 MPH (38-45 SEC. e 20 FT.)
HIGH - 2.8-3.1 MPH (4.4-4.7 SEC. e 20 FT.)

4. LIFT SPEED
P - 50 SECONDS DOWN - 48 SECONDS

PIVOT

w

. PROOF LOAD - 3000 LBS.

BLOCK

=]

. RATED LOAD - 2000 LBS.,809 KG.

~

. GRADABILITY 30% MIN. (3000 LBS. DRAWBAR PLLL)

8. CAUTION:
MAKE SURE THAT PUMP IS FILLED WITH HYDRALLIC

ey 4J
487 #1727 UP LIMIT SW SETTING (EURTPEAN ONLY) OIL PRIOR TO OPERATION, CR SERIOUS DAMAGE

WILL OCCUR.
CABLE ROUTING DETAIL SLIDE
BLOCK 9. CHECK TIRE PRESSLRE (8.5 X 16.5 HIGHWAY TIRE)
70-75 PSI

12. BLEED AIR OUT OF BRAKES.

. UNLESS OTHERWISE NOTED TORGUE FASTENERS
TO UPRIGHT SPEC. #105.

. UNLESS OTHERWISE NOTED TORGUE FITTINGS
TO UPRIGHT SPEC. #106.

Page 2 108048-001 L X31/41 Electric | PartsManual



067431-020 Final Assembly, L X41 Electric

Final Assembly, LX41 Electric
067431-020

1 | 067355-020 | BASIC ASSY 1 15* | 108040-000 | PROXIMITY SW. INSTL. Serial # 4022-4274 1
2 | 067384-002 | CONTROLLER ASSY 1 15 | 108040-010 [PROXIMITY SW. INSTL. Serial # 4275-Current 1
3 | 067536-000 | CONTROL CABLE ASSY 1 16* | 067449-002 | OPERATION MANUAL 1
4 | 067361-051 |LABEL-KIT 1 17* | 060540-001 | DOCUMENTATION KIT 1
5* | 067383-000 [HOSE-KIT 1 18 | 067448-001 | SERVICE MANUAL 1
6* | 030867-301 | GUARDRAIL 1 20 | 011252-008 | SCREW 1/4-20 X 1 4
7 | 067359-001 | POWER MODULE 1 22 | 029620-002 | CONN. BUTT 16-14 GA. 8
8 | 067360-008 | CONTROL MODULE 1 23 | 011248-004 |NUT 1/4-20 ESNA 4
9* | 067446-000 [HYD SCHM. REF 24 | 060830-001 | SAFETY WALK 4 X 20 4
10* | 067447-001 |ELEC. SCHM. REF 27* | 067907-010 | POWER TO PLATFORM 1
11* | 067440-001 | WIRING, FINAL ASSY. 1 29* | 067908-002 |HORN OPTION REF
12 | 010076-000 | MANUAL CASE 1 31* | 060577-004 | ANSI MANUAL 1
13 | 020032-001 | TEE, #4MJ-#4MJ-#4MJ 1 35 | 012865-099 | WIRE LOOM 3/4 DIA 8
14 | 067866-017 | FRONT ROLL OUT DECK 1 *Not Shown

1. HYDRAULIC PRESSURE SETTING
STEERING - 1500 PSI

2. ENGINE SPEED N/A
3. ORIVE SPEED

SLOW - .30-.35 MP
MAXIMUM 3.1 MPH (

2 COND. WIRE @\ .
g

WHT 3 ~

BLK -3 Xy O

LIFT CYLINDER SOLENDID PIVOT

38-45 SEC. e 20 FT.D
-6.0 SEC. & 20 FT.)

H (
4.4
4. LIFT SPEED

UP - 57 + 7 SECONDS DOWN - B0 + 5 SECONDS

4

. PROOF LOAD - 2250 LBS.

=]

. RATED LOAD - 1500 LBS./680.4 KG.

. GRADABILITY 307 MIN.

V

. . CAUTION:
— MAKE SURE THAT PUMP IS FILLED WITH HYORAULIC
CABLE ROUTING DETAIL ~l 122 OIL PRIOR TO OPERATION, OR SERIOUS DAMAGE
WILL OCCLR.

. CHECK TIRE PRESSURE (8.5 X 16.5 HIGHWAY) e
70-75 PSI

. UNLESS OTHERWISE NOTED TORGUE FASTENERS
TO UPRIGHT SPEC. #105.

. UNLESS OTHERWISE NOTED TORGUE FITTING
TO UPRIGHT SPEC. #106.

. SET PROXIMITY SWITCH TO DPEN LESS THEN
2 FT.

108048-001 LX31/41 Electric | Parts Manual Page 3



067440-001 Final Assembly Wiring, LX Electric

Final Assembly Wiring, LX Electric
067440-001

ITEM PART NO. DESCRIPTION aty ITEM PART NO. DESCRIPTION aty
1 | 068776-048 | CABLE ASSY X 48” (3/8 X 3/8 RING) 2 13 | 029931-003 | CONN. FEM. PUSH 14-16 .25 12
2 | 068776-014 | CABLE ASSY X 165 (3/8 X 3/8 RING) 2 14 | 029601-012 | CONN. RING, 14-16 #8 8
3 | 068776-011 |CABLE ASSY X 141” (3/8 X 3/8 RING) 1 15 | 029601-015 | CONN. RING, 14-16 & 3/8 4
4 | 068776-012 | CABLE ASSY X 150” (3/8 X 3/8 RING) 1 16 | 029620-002 | GONN. BUTT 14-16 1
5 | 068777-105 | CABLE ASSY X 105 (3/8 X 5/16 RING) 1 17 | 029825-002 | DIODE, 3 AMP, 400 VOLT 4
6 | 068777-107 |CABLE ASSY X 107” (3/8 X 5/16 RING) 1 18 | 011248-005 | LOCKNUT, ESNA 5/16-18 UNC 16
7 | 068334-018 |CABLE ASSY X 18” (5/16 X 5/16 RING) 4 19 | 011253-010 | SCREW, HHC. 5/15-18 UNC X 1 1/4” LG. 16
8 | 068334-011 |CABLE ASSY X 11” (5/16 X 5/16 RING) 5 20 | 011240-005 | WASHER, 5/16” STD. FLAT 16
9 | 068332-003 | CABLE ASSY (W/ 20" & 50” CABLES) 1 21 | 010154-001 | TERMINAL COVER 28

10 | 068332-004 | GABLE ASSY (W/ 2 100" CABLES) 1 22 | 029452-099 |WIRE, 16 GA. BLK. 5FT
11 | 029980-000 | CONNECTOR, 50 AMP. 2 23 | 060214-099 | WIRE CABLE, 15 COND/16 GA. 18 FT
12 | 014914-001 [CONN. MALE PUSH 14-16 .25 8

Page 4 108048-001 L X31/41 Electric | PartsManual



067440-001 Final Assembly Wiring, LX Electric

o vl o

i.

e oL o

:

AR

°
°

o] [][o
o] |o]lo

THA/NS
THA/NE

LOWER CONTROL BOX

LIFT

MAIN VALVE BLOCK

=z
vl o
e el o]
[zl o] |
el ob—m
[zl o]
[ 6L o]
||
[ S o |
[e S o
[ewL o]
e o]
T
e
ot o] |
o 0l o 7]
° 8l o
ol o —mr—
sl oF—m
TWTE
el o} |
SELS V-l o 2]
[ el o]
afgz §ﬁ§ iR §5E%aw§s§ 8
-~ LTI I IEEEEEEE =
X08 OHIND ¥3ddN OL 378Y] ONDD 81
— id

BLK/WHT

WHT

3400 A

CONTROL MODULE ASSY

(333 318v0 '¥0 91/0ND) G1)

PONER LNIT

PONER UNIT

107

SEVCON
CONTROL

L.H. MITOR

()

Roe  s@

3

R.H. MOTOR |

[
y

POWER MODULE ASSY

108048-001 LX31/41 Electric | Parts Manual



067354-020 Basic Assembly, LX31

Basic Assembly, LX31
067354-020

ITEM PARTNO.  DESCRIPTION aty ITEM PARTNO.  DESCRIPTION aty
1 | 067358-000 | CHASSIS ASSEMBLY 1 12 | 067853-001 |PIN 2
2 | 067422-002 | SCISSOR LINKAGE 1 13 | 066189-004 | SPACER 1/8 AR
3 | 030841-101 | PLATFORM WELDMENT 1 15 | 011256-012 | SCREW HHC 1/2-13 X1 1/2 4
4 | 067879-001 |MOTOR COVER 2 16 | 011256-028 | SCREW HHC 1/2-13 X 3 1/2 8
5 |011253-008 |SCR HHC 5/16 X 1 8 17 | 014033-032 | SCREW HHC 1/2-13 X 4 8
6 | 067935-001 | LADDER WELDMENT 1 19 | 066189-001 | SPACER 3/8” AR
7 | 067738-000 | SLIDE BLOCK 6 20 | 011248-008 |NUT 1/2-13 ESNA 16
8 | 067852-000 | PIN 4 21 | 030841-040 | LADDER WELDMENT 1
9 | 067853-000 |PIN 2 22 | 011254-020 | SCREW HHC 3/8-16 X 2 1/2 4
10 | 014996-005 | WASHER 5/16 DIA 8 23 | 011248-006 |NUT 3/8-16 ESNA 4
11 | 066189-000 | SPACER 1/4 AR

NOTES:

LESS THEN 1/8".

INSTALLING PIN,

TO UPRIGHT SPEC. #105.

A USE WEAR PAD COMBINATION AS RERQUIRED TO SECURE
AND ALIGN FRONT END OF SCISSOR STACK. THE GAP
BETWEEN THE LINKAGE AND SLIDE BLOCK, AND THE
SLIDE BLOCK AND PLATFORM OR CHASSIS SHOULD BE

A APPLY GREASE TO INSIDE OF DX BEARING BEFORE

3. UNLESS OTHERWISE NOTED TORGUE FASTENERS

Page 6 108048-001 L X31/41 Electric | PartsManual




067355-020 Basic Assembly, LX41

Basic Assembly, LX41
067355-020

ITEM PART NO.  DESCRIPTION aty ITEM PARTNO.  DESCRIPTION aty
1 | 067358-000 | CHASSIS ASSEMBLY 1 12 | 067853-001 |PIN 2
2 | 067423-002 | SCISSOR LINKAGE 1 13 | 066189-004 | SPACER 1/8 AR
3 | 030841-101 | PLATFORM WELDMENT 1 15 | 011256-012 | SCREW HHC 1/2-13 X1 1/2 4
4 | 067879-001 |MOTOR COVER 2 16 | 011256-028 | SCREW HHC 1/2-13 X 3 1/2 8
5 | 011253-008 | SCR HHC 5/16 X 1 8 17 | 014033-032 | SCREW HHC 1/2-13 X 4 8
6 | 067935-000 | LADDER WELDMENT 1 19 | 066189-001 | SPACER 3/8” AR
7 | 067738-000 | SLIDE BLOCK 6 20 | 011248-008 |NUT 1/2-13 ESNA 16
8 | 067852-000 | PIN 4 21 | 030841-040 | LADDER WELDMENT 1
9 | 067853-000 |PIN 2 22 | 011254-020 | SCREW HHC 3/8-16 X 2 1/2 4
10 | 014996-005 | WASHER 5/16 DIA 8 23 | 011248-006 |NUT 3/8-16 ESNA 4
11 | 066189-000 | SPACER 1/4 AR

NOTES:

1\ USE WEAR PAD COMBINATION AS RERUIRED TO SECURE
AND ALIGN FRONT END OF SCISSOR STACK. THE GAP
BETWEEN THE LINKAGE AND SLIDE BLOCK, AND THE
SLIDE BLOCK AND PLATFORM OR CHASSIS SHOULD BE
LESS THEN 1/8".

A/\PPLY GREASE TO INSIDE OF DX BEARING BEFORE
INSTALLING PIN.

3. UNLESS OTHERWISE NOTED TORGUE FASTENERS
TO UPRIGHT SPEC. #105.

108048-001 LX31/41 Electric | Parts Manual Page 7



067358-000 Chassis Assembly

Chassis Assembly
067358-000

ITEM | PARTNO.  DESCRIPTION
1 | 067715-001 | CHASSIS WELDMENT (FIXED AXLE)

aTty

ITEM
35

PART NO.
067746-001

DESCRIPTION
PIN STEERING LINK

o
=
=<

067743-000 | TRUNNION (L.H.)

36

011848-030

CLEVISPIN1/2X 2

067742-000 | TRUNNION (R.H.)

37

013315-011

RETAINING “E” RING

067739-000 | STEERING LINK

38

062889-012

HAIRPIN COTTER

39

03495-000

FITTING ELBOW STREET 6MB-6FJ

NN

067813-000 | CONNECTING LINK

40

011469-005

LUG NUT 9/16-18

—_
o

067746-000 | TRUNNION PIN LOWER

41

011936-001

FITTING TEE 4MJ-4MJ-4MB

—_

2
3
4
5 | 067812-000 |BUSHING, STEERING
6
7
8

067833-000 | SPINDLE WELDMENT

42

011249-008

NUT, 1/2-20 UNF HEX ESNA

—_
[o~)

9 | 067748-000 | STEERING CLAMP

43

011934-003

FITTING, 6 MB - 4 MJ 90°

10 | 013336-003 | GREASE FITTING 1/8” 90°

44

012030-010

SCRW SOC HD CAP 1/2-13 X 1-1/4

11 | 067816-000 | PLATE WELDMENT

45

011848-051

PIN CLEVIS 1 DIA. X 2

12 | 067613-000 [HUB, 8 BOLT ON 8” B.C.

46

011757-005

COTTER PIN

13 | 068570-000 | PLANTEARY DRIVE

49

012030-032

SCRW SOC HD CAP 1/2-13 X 4

14 | 068569-000 | BRAKE

50

067746-002

PIN TRUNNION UPPER

15 | 068573-000 | MOTOR ELECTRIC

51

068327-000

TIRE/WHEEL ASSY REAR

16 | 067633-000 | STEERING CYLINDER

= IN NN === ===

52

011256-034

SCREW HHC 1/2-13 X 4 1/4

* | 067633-010 | SEAL KIT

54

011238-012

WASHER SPLIT LOCK 3/4

SIS0

17 | 011252-020 | SCREW HHC 1/4-20 X 2 1/2

55

064279-000

THRUST WASHER

18 | 013336-001 | GREASE FIG STR

56

011248-010

NUT 5/8-11 HEX ESNA

19 | 011248-004 |NUT 1/4-20 HEX ESNA

57

067805-099

GROMMET MATL

~
o
oI
|

20 | 067606-021 | BEARING, SCISSOR PIVOT

58

024501-003

SHEET 1/8 RUBBER 3 X 48

21 | 062642-020 | BUSHING 16DU16

60

011934-001

FITTING 90° 4MJ-4MJ

22 | 062649-020 | BEARING, STEERING ROD

61

011937-001

FITTING 90° 4MJ-4FJ

23 | 067606-010 | BEARING, 16DX16

62

REF.

COUPLING

24 | 011754-014 |COTTER PIN 7/32 X 1.75

63

REF.

MOUNTING PLATE

25 | 067665-004 | TIRE & WHEEL ASSY FRONT

64

REF.

SCREW R.H. #2-56 X 1/4

26 | 011254-018 | SCREW HHC 3/8-16 X 2 1/4

65

REF.

WASHER

27 | 011248-006 |NUT 3/8-16 HEX ESNA

66

068551-001

TACH ASSY KIT (ITEMS 62-65)

28 | 011258-012 | SCREW HHC 3/4-10 X 1 1/2

SO IN|= (OB

67

REF.

GASKET

29 | 011238-008 | WASHER 1/2 SPLIT LOCK

N
(=)

68

067367-000

MOTOR COVER

N[NNI — | = —

30 | 011256-012 | SCREW HHC 1/2-13 X1 1/2

—_
(2]

69

011468-020

STUD WHEEL 1/2-20 X 2 3/8

)
m
aL

31 | 011257-028 | SCREW HHC 5/8-11 X 3 1/2

70

011248-005

NUT HEX ESNA 5/16-18UNC

32 | 011247-008 |NUT 1/2-20UNF HEX ESNA THIN

71

011240-005

WASHER 5/16 STD FLAT

33 | 011256-028 | SCREW HHC 1/2-13 X 3 1/2

72

011239-008

WASHER ASTM 1/2

e B =

34 | 011848-050 |PIN CLEVIS 1 X 2 3/4

— |0 |00 | N

Page 8

108048-001 L X31/41 Electric | PartsManual




067358-000 Chassis Assembly

INOY0L ‘03LON 3SIAYIHLO SSIINN

'SIAvdE NI "AINE3 o0
(710 JINYI0AH) 92 310 ¢ 1Y 001) "z0 ge'€ 38N @

'S87-14 S 01 3ngaiL @

‘110 dv39 MOB 3VS HLIM 7114 @
"SNId NOINNMAL SNITIVLISNI 3d0438

ATVA38I7 (9-81X091 ) SONISVIE NOINNMSL 3SV3d0 AﬁN

‘dv3d 3 INOY4 ‘SB717L4 0S1 OL SLIN 3NO0L
- BMH INOdd HLIM 03I77ddNS SLINN T133HM 4@

3TONIAS HLIM 03I7ddNS d3HSYM ANV LMN 3ONICS @
cve# 3N 3LI1007 38N Mﬂ

*S3LON

Page 9

108048-001 LX31/41 Electric | Parts Manual



067422-002 Scissor Linkage Assembly, LX31

Scissor Linkage Assembly, LX31

ITEM
17

PART NO.
014033-048

DESCRIPTION ary
H.H.C.S. 1/2-13 UNC X 6 GR. 8 8

18

014033-032

H.H.C.S. 1/2-13 UNC X 4 GR. 8 6

19

011248-008

HEX LOCK NUT 1/2-13 UNC 14

20

067591-000

SUPPORT WELDMENT 1

21

013336-001

GREASE FITTING 14

22

011934-004

ADAPTER 90° #6

23

063925-004

DOWN VALVE

24

003570-001

RETAINING PIN ASSLY

25

067659-000

CABLE ASSY

26

067877.000

COUPLER

27

015919-006

ORIFICE PLATE

28

005133-000

SPRING

29

067593-010

ARM WELDMENT

32

011940-006

alalalalalalalal—a

FITTING 4MP-6MJ 90° Serial # 4130-Current

067422-002
ITEM PART NO. DESCRIPTION aTy
1 067550-001 | ARM WELDMENT 1
2 | 067551-003 | ARM WELDMENT 1
3 | 067552-000 | ARM WELDMENT 1
4 | 067593-001 | ARM WELDMENT 1
5 | 067828-001 | ARM WELDMENT 1
6 | 067830-000 | ARM WELDMENT 1
7 | 067832-000 | ARN WELDMENT 1
8 | 011786-017 | MACHINERY BUSHING, 2” ID X 14 GA. 1
9 | 011757-028 |COTTER PIN 3/8 DIA X 3-1/2 1
10 | 067606-020 | BEARING, 2" 1.D. X 1 1/2” LG. 12
11 | 067606-030 | BEARING, 3" 1.D. X 1 1/2” LG. 16
12 | 067583-000 | PIN WELDMENT 5
13 | 067580-000 | PIN WELDMENT 8
14 | 067585-000 | PIN WELDMENT 1
15 | 067586-000 | PIN, CYLINDER 2
16 | 067635-000 | LIFT CYLINDER Serial # 4022-4129 1
* | 067635-010 | SEAL KIT _
16 | 067635-020 | LIFT CYLINDER Serial # 4130-4269 1
* | 067635-030 | SEAL KIT

16 | 067635-021

LIFT CYLINDER Serial # 4270-Current

* | 067635-031

SEAL KIT

Page 10

108048-001 L X31/41 Electric | PartsManual




067422-002 Scissor Linkage Assembly, LX31

@ NOTE: INSTALL ORIFICE PLATE
WITH GROOVE DOWN

D000 4

1. INSTALL BEARINGS WITH LOCTITE # 609

2. APPLY GREASE INSIDE BEARING BEFORE
INSTALLING PIN,

3. UNLESS OTHERWISE STATED, ALL FASTENERS
70 BE TORGUED PER UPRIGHT SPEC. 105.,
AND ALL FITTINGS TO BE TORGUED PER
UPRIGHT SPEC. 106.

108048-001 LX31/41 Electric | Parts Manual Page 11



067423-002 Scissor Linkage Assembly, LX41

Scissor Linkage Assembly, LX41

067423-002
1 067550-001 | ARM WELDMENT 17 | 014033-048 |H.H.C.S. 1/2-13 UNC X 7 1/2 GR. 8 8
067551-003 | ARM WELDMENT 18 | 014033-032 |H.H.C.S. 1/2-13 UNC X 4 1/2 GR. 8 12
067552-000 | ARM WELDMENT 19 | 011248-008 |HEX LOCK NUT 1/2-13 UNC 20
067593-001 | ARM WELDMENT 20 | 067591-000 | SUPPORT WELDMENT 1
21 | 013336-001 | GREASE FITTING 20

067554-000 | ARM WELDMENT 22 | 011941-005 | STRAIGHT ADAPTER #6

067555-000 | ARN WELDMENT 23 | 063925-004 | DOWN VALVE

2
3
4
5 | 067553-001 | ARM WELDMENT
6
7
8

067556-000 | ARM WELDMENT 24 | 003570-001 | RETAINING PIN ASSLY

9 | 067557-000 | ARM WELDMENT 25 | 067659-000 | CABLE ASSLY

10 | 067606-020 |BEARING, 2" 1.D. X1 1/2” LG. 26 | 067877-000 | COUPLER

11 | 067606-030 | BEARING, 3" 1.D. X1 1/2” LG. 27 | 015919-003 | ORIFICE PLATE

12 | 067583-000 | PIN WELDMENT 28 | 005133-000 | SPRING

13 | 067580-000 | PIN WELDMENT 29 | 011786-017 | MACHINERY BUSHING, 2” ID X 14 GA.

14 | 067585-000 | PIN WELDMENT 30 | 011757-028 |COTTER PIN 3/8 DIA X 3-1/2

15 | 067586-000 |PIN, CYLINDER 31 | 067593-010 | ARM WELDMENT

N ==
Xl Ll g ===

16 | 067635-000 | LIFT CYLINDER Serial # 4022-4129 32 | 011940-006 |FITTING 4MP-6MJ 90° Serial # 4130-Current

* | 067635-010 | SEAL KIT

16 | 067635-020 | LIFT CYLINDER Serial # 4130-4269 1
* | 067635-030 | SEAL KIT -
16 | 067635-021 | LIFT CYLINDER Serial # 4270-Current 1

* | 067635-031 | SEAL KIT

Page 12 108048-001 L X31/41 Electric | PartsManual



067423-002 Scissor Linkage Assembly, LX41

@ NOTE: INSTALL ORIFICE PLATE
VITH GROOVE DOWN

® >
S )
WA <

G e -
B A
B
& ~
o
:
% L /N CCO >
Els €] N
S\LP Ty
N\ >;.“
W P -7 EE
ﬁ .
A\ oo
A NOTES:
\ b ~@ 1. INSTALL BEARINGS WITH LOCTITE # 609
\l 2. ?EE%XLE?E?EILD INSIDE BEARING BEFORE
@@®@ 3. UNLESS DTHERWIiE NOTED, TORGUE FASTENERS
D

TO UPRIGHT SPEC. #105.

108048-001 LX31/41 Electric | Parts Manual Page 13



067866-017 Slide-Out Deck I nstallation, Front

Slide-0Out Deck Installation, Front
067866-017

2 | 067787-001 | SLIDE-OUT DECK WELDMENT 1 24 | 015936-020 |SCR. SHOU SS 3/8-16 UNC X 2.5” 4
3 | 067760-002 | WHEEL, SLIDE-OUT DECK 2 25 | 011254-032 |SCR. HHC 3/8-16 UNC X 4 1
4 | 066192-000 [ SLIDE BLOCK 9 26 | 067920-000 | SPACER, GUARDRAIL 2
5 | 067720-000 |ROLLER 9 27 | 060086-000 | SAFETY WALK (20 X 32) 4
6 | 067818-001 | ARM, CABLE GUIDE 9 28 | 011254-018 | SCR. HHG 3/8-16 UNC X 2 1/4” 5
7 | 067786-001 | BRACKET, CABLE GUIDE 1 29 | 067867-001 | ROLLER BRACKET REAR WELDMENT L.H. 1
8 | 067761-000 | PIVOT, PUSH BAR 9 30 | 067867-000 | ROLLER BRACKET REAR WELDMENT R.H. 1
9 | 067862-003 |HANDLE WELDMENT 2 31 | 063666-004 |WIRE CHANNEL 1
10 | 066170-002 |WEAR PAD 9 32 | 011253-016 |SCR. HHC 5/16-18 X 2” 2
11 | 067776-001 | GUARDRAIL WELDMENT 2 33 | 011248-005 [NUT HEX 5/16-18 ESNA 12
12 | 067778-000 | GUARDRAIL WELDMENT 1 34 | 011238-006 | WASHER 3/8 SPLIT LOCK WASHER 8
13 | 067755-001 | SWING TUBE 9 35 | 010414-006 |LOCKING PIN ASSY 3/8 X 2 2
14 | 011848-038 | CLEVIS PIN, 1/2” DIA. X 2-1/2 2 36 | 011253-014 [SCR. HHC 5/16-18 X 1 3/4” 2
15 | 026553-008 |RIVET POP @3/16 X .50-.63 GRIP 4 37 | 011254-020 | SCR. HHC 3/8-16 UNC X 2 1/2” 4
16 | 011757-005 | COTTER PIN, RUE RING 2 38 | 066198-000 | WEAR PAD 2
17 | 014996-006 | WASHER, FLAT 3/8” DIA 17 39 | 011252-012 [SCR. HH 1/4-20 X 1-1/2 4
18 | 067695-000 | SPACER 5 40 | 011248-004 |1/4-20 ESNA NUT 4
19 | 011248-006 | LOCKNUT, 3/8-16 UNC ESNA 29 41 | 067364-001 | TUBING, 3/8 1.D. X 2" LG 4
20 | 012865-099 | LOOM, WIRE 3/4” ST 42 | 067783-003 | ROLLER BRACKET RH 2
21 | 011254-008 |SCR. HHC 3/8-16 UNC X 1 10 43 | 067783-004 | ROLLER BRACKET LH 2
22 | 011254-034 |SCR. HHC 3/8-16 UNC X 4 1/2 3 44 | 026553-012 | POP RIVET, @ 3/16 X 1.125 GRIP 4
23 | 011254-006 | SCR. HHC 3/8-16 UNC X 3/4 3 45 | 011765-020 | RETAINING RING 2

Page 14 108048-001 L X31/41 Electric | PartsManual



067866-017 Slide-Out Deck I nstallation, Front

CABLE TO
CONTROLLER

SEE DUAL DECK
DETAIL
FRONT OF
SLIDE OUT
DECK /
FRONT OF CHASSIS

DETAIL; STANDARD DECK

SLIDE RUNNER ASSY.
DETAIL;DUAL DECK
SLIDE RUNNER ASSY.

FASTENERS TO LPRIGHT SPEC. #105

NOTES
AN
A UNLESS

108048-001 LX31/41 Electric | Parts Manual Page 15



030867-301 Guardrail I nstallation

Guardrail Installation

030867-301
1| 030841-101 | PLATFORM WELDMENT REF 13 | 011254-018 | SCREW HHC 3/8-16UNC X 2 1/4 28
2 | 030841-018 | GUARDRAIL WELDMENT 1 15 | 030841-054 |CENTER GUARDRAIL WELDMENT 1
3 | 108053-001 | GUARDRAIL WELDMENT 1 16 | 067755-001 | SWING TUBE 12
4 | 067883-000 | GATE WELDMENT 1 17 | 011254-016 | SCREW HHC 3/8-16UNC X 2 16
5 | 03570-000 | RETAINING PIN ASSY 1 18 | 067881-001 | GUARDRAIL WELDMENT 1
6 | 062642-026 | BEARING 9 19 | 011254-020 | SCR HHC 3/8-16 X 2-1/2 2
7 | 066526-004 | TORSION SPRING 1 20 | 030841-013 |PIVOT TUBE WELDMENT 1
8 | 067764-001 | GATE KICKRAIL WELDMENT 1 21 | 067880-002 | GUARDRAIL WELDMENT 1
9 | 011254-008 | SCREW HHC 3/8-16UNC X 1 B 22 | 011739-014 |ROLLPIN 3/8D X 1 3/4 1
10 | 030841-020 | GUARDRAIL WELDMENT 1 23 | 011240-006 | WASHER, FLAT STD 3/8 4
11 | 108053-002 | GUARDRAIL WELDMENT 1 24 | 067463-000 | BRACKET 2
12 | 011248-006 |NUT HEX ESNA 3/8-16UNC 56 25 | 064046-000 | BRACKET RAIL MOUNT 4

Page 16 108048-001 L X31/41 Electric | PartsManual



030867-301 Guardrail Installation

ON SIDE RAIL ASSEMBLIES.

HERE

/I\ POSITION SLOTS TO INSIOE

NOTES :

DU BEARING
FOR SNUG FIT
INSIDE #20.

SPREAD

SEE GATE
I &)
)
/u

108048-001 LX31/41 Electric | Parts Manual Page 17



067359-001 Power Module Assembly, Electric

Power Module Assembly, Electric
067359-001

ITEM PARTNO.  DESCRIPTION ary ITEM PARTNO.  DESCRIPTION aty

1| 067809-001 |HINGE, 2 X 71 1 37 | 063930-001 |BREATHER/FILLER CAP 1
2 | 067811-001 |POWER MODULE WELDMENT 1 38 | 021305-007 | PLUG, MAGNETIC 1
3 | 067800-002 | MODULE DOOR, R.H. 1 37 | 063930-001 | BREATHER/FILLER CAP 1
4 | 067801-002 |MODULE DOOR, L.H. 1 38 | 021305-007 |PLUG, MAGNETIC 1
6 | 067808-000 |HINGE, 2 X 22 2 40 | 068712-002 |BRACKET 1
7 | 026554-002 | POP RIVET, 1/4 DIA. (.251 - .375 GRIP) 48 41 | 066516-004 | PLUG 4” 1
8 | 005299-000 | LATCH, TOGGLE 5 42 | 010150-005 |FITTING BULKHEAD 1
9 | 067629-000 | LATCH, FLUSH LIFT & TURN 2 43 | 011979-008 | 0-RING 1
12 | 014220-009 |FITTING AERO #2216-12-168 1 44 | 068565-000 | ACCUMULATOR 1
13 | 063935-000 | SUCTION SCREEN 1 45 | 011252-006 | SCREW HHC 1/4-20 X 3/4 14
14 | 067841-000 | TANK, HYDRAULIC 1 47 | 020733-002 |FITTING TEE 6FJX-6MJ-6MJ 1
15 | 067388-000 | POWER UNIT 5 49 | 063979-006 | GAGE, LUBE SIGHT 1
16 | 025427-002 |HANDLE 1 50 | 011248-004 |NUT HEX ESNA 1/4-20 14
18 | 067856-001 | STIFFENER BAR 1 51 | 013487-010 |FITTING STR 12MP-12MP 1
19 | 011708-004 |SCREW RD HD 8-32 X 1/2 4 52 | 011941-010 | FITTING 90 6MP-6MJ 1
20 | 011248-002 | NUT HEX 8-32 ESNA 2 53 | 011253-014 | SCREW HHC 5/16-18 X 1 3/4 4
21 | 011254-006 | SCREW HHC 3/8-16 X 3/4 2 54 | 011240-005 | WASHER 5/16 FLAT STD 16
22 | 064039-001 |HYDRAULIC TANK MOUNTING TAB 1 55 | 011937-003 |FITTING 90 6FJX-6MJ 3
23 | 067624-000 |HYDRAULIC FILTER 1 56 | 011250-005 [NUT HEX 5/16-18 8
* | 067624-010 | FILTER ELEMENT - 57 | 011982-008 |FITTING TEE 8MP-8FP-8FP 1
24 | 063931-016 |ELBOW 90° 1 58 | 013969-002 | FITTING 4MJ-8FJ 1
25 | 064798-000 | DOOR BRACKET 1 59 | 011939-014 |FITTING 8MP-6MJ 1
26 | 011240-006 | WASHER 3/8 FLAT STD 6 60 | 021305-006 |FITTING PLUG 2
27 | 011254-008 | SCRW HHC GR5 3/8-16UNC X 1 3 61 | 011939-018 |FITTING STR 12MP-6MJ 1
28 | 011248-006 |NUT HEX 3/8-16 ESNA 3 63 | 067765-000 | TUBE EXTENSION 1
29 | 067389-000 | VALVE BLOCK 1 64 | 067799-003 |COVER 1
30 | 068324-002 | BRAKE VALVE ASSY 1 65 | 067799-004 | COVER 1
31 | 011934-004 |FITTING EL 6MP-6MJ 1 66 | 063947-008 [NUT HEX ESNA M8 2
32 | 015961-006 |FITTING TEE 6MP-6MJ 1 71 | 011941-005 |FITTING 6MB-6MJ 2
33 | 011939-024 |FITTING 16MP-16MJ 1 72 | 011941-010 | FITTING 8MB-8MJ 3
34 | 015959-004 |FITTING 12FJX-8MB 2 73 | 014280-002 |FITTING 6MB-4FB 1
35 | 011939-022 | FITTING STR 12MJ-16MP 1 74 | 063965-001 |FITTING CONNECTOR GAGE 2
36 | 011982-004 | FITTING TEE 12MP-12FP-12FP 1

Page 18 108048-001 L X31/41 Electric | PartsManual



067359-001 Power Module Assembly, Electric

REF

/AJ

NOTES:
& ADD LOCKTITE 242 TO ASSEMBLY

108048-001 LX31/41 Electric | Parts Manual Page 19



068324-002 Brake Valve Block Assembly

Brake Valve Block Assembly
068324-002

ITEM PARTNO.  DESCRIPTION ary ITEM PARTNO.  DESCRIPTION aty

1 | 068481-000 | VALVE BLOCK, BRAKE 9 | 012004-006 |PLUG 6MB
068553-000 | VALVE, POPPET N.C. 48VDC 10 | 05135-000 |STEEL BALL, 5/16” DIA.
068674-000 | VALVE, POPPET N.O. 48VDC 11 | 013987-009 | SPRING, 1/4 DIA. X 19/32 LG.

063965-001 | CONNECTOR, GAGE PORT PLUG 12 | 012004-004 | PLUG, #4 SAE
015919-002 | ORIFICE, CESSNA 815 13 | 014021-005 | PIPE NIPPLE 1/2” SCH 40 X 2 1/2” LG.

063921-010 | PRESSURE SWITCH, 14 | 011920-002 |PLUG,PIPE SOC HD 1/4-18 NPTF
011934-001 | FITTING 90° 4MB-4MJ 15 | 068798-001 | SPRING 3/8 OD .035WIRE X 11/4 LG
011934-026 | FITTING 4MB-6MJ 16 | 011934-004 |FITTING, 90° 6MB-6MJ

O IN|ooo| B |[w|Nd

Page 20 108048-001 L X31/41 Electric | PartsManual



067389-000 Valve Block

Valve Block
067389-000

ITEM

PART NO. DESCRIPTION

1 | 067389-005 | STEERING SOLENOID 2

2 | 067389-006 | STEERING RELIEF VALVE 1

3 | 067389-007 |LIFT RELIEF VALVE 1

4 | 067389-008 | FLOW CONTROL VALVE 1

5 | 067389-009 | DUMP VALVE 1

6 | 067389-010 |LIFT SOLENOID 1
1

I

108048-001 LX31/41 Electric | Parts Manual

Page 21



067360-008 Control Module Assembly, Electric

Control Module Assembly, Electric
067360-008

ITEM PARTNO.  DESCRIPTION ary ITEM PARTNO.  DESCRIPTION aty

1 | 067810-001 | CONTROL MODULE WELDMENT 1 37 | 011254-006 | SCREW HHC 3/8-16 X 3/4 6
2 | 067362-004 | CONTROL BOX ASSY Bl ENERGY EURO 1 38 | 011248-005 [NUT HEX ESNA 5/16-18 UNC 6
6 | 011238-006 | WASHER 3/8 SPLIT LOCK 4 43 | 011240-006 | WASHER 3/8 STD FLAT 2
7 | 067629-000 | LATCH, FLUSH LIFT & TURN 2 44 | 064462-014 |PLUG HOLE 1
8 | 005299-000 | LATCH, TOGGLE 9 45 | 067396-000 | BATTERY SUPPORT 3
9 | 068489-001 |CONTROL MOUNT 1 46 | 068568-000 |BATTERY 8
10 | 063947-008 | NUT HEX ESNA M8 9 47 | 068334-010 |BATTERY CABLE ASSY X 10 REF
11 | 011240-004 | WASHER 1/4 FLAT 36 48 | 068332-004 |BATTERY CABLE ASSY REF
12 | 067387-000 | RELAY PANEL ASSY 1 49 | 068574-000 | CHARGER 1
17 | 011708-004 | SCRW MACH RD HD 8-32UNC X 1/2 4 50 | 068332-003 |BATTERY CABLE ASSY REF
18 | 011248-002 [LOCK NUT, ESNA 8-32UNC 2 51 | 067366-000 | BATTERY CHARGER BRACKET

21 | 029945-033 | LEVEL SENSOR 1 52 | 067368-000 | RELAY COVER

23 | 010070-099 |SEAL STRIP 61FT 53 | 011252-012 | SCREW HHC 1/4-20UNC X 1 1/2

24 | 067799-005 [MODULE COVER 55 | 029902-002 | CONNECTER HANDLE

25 | 067808-000 |HINGE, 11/2X237/8 57 | 067338-001 | RELAY COVER

26 | 067809-001 |HINGE, 1 1/2 58 | 062786-004 | SCREW SELF TAP #10

27 | 067799-009 | MODULE COVER / CONTROL 60 | 066516-004 | PLUG, 4" DIA.

28 | 067800-005 | MODULE DOOR, R.H. 61 | 063650-012 | GAS SPRING

29 | 067800-004 | MODULE DOOR, L.H. 62 | 067495-000 | GAS SPRING BRACKET

aln|alp=m]lalalpama s ==

30 | 026554-002 |POP RIVET, 1/4 DIA (.251-.375 GRIP) 46 63 | 015936-004 | SCREW SCOULDER 3/8 X 1/2
32 | 011252-006 | SCREW, HHC 1/4-20 X 3/4 48 64 | 067902-000 | BRACKET GAS SPRING

33 | 011248-004 |NUT, 1/4-20 ESNA 17 65 | 011253-008 | SCREW HHC 5/16-18 UNC X 1
34 | 025427-002 |HANDLE 1 66 | 020398-012 | CLAMP

36 | 067349-001 [ STAIR WELDMENT 1

Page 22 108048-001 L X31/41 Electric | PartsManual



067360-008 Control Module Assembly, Electric

APPLY CONDUCTIVE PASTE #108129 TYPE 29

BETWEEN CONTROLLER & ITEM #9.
FITTINGS TO UPRIGHT SPEC. #106.

4. UNLESS OTHERWISE NOTED TORGUE
FASTENERS TO UPRIGHT SPEC. #1095,
5. UNLESS OTHERWISE NOTED TORGLE

QEUBBEE COVER FOR EVERY TERMINAL

A\

& ADD LOCKTITE 242 TO ASSEMBLY

108048-001 LX31/41 Electric | Parts Manual Page 23



067362-004 Control Box Assembly, Electric

Control Box Assembly, Electric

067362-004
Drawing 1 Drawing 2
1 | 067825-001 [ENCLOSURE 1 101 | 029825-002 | DIODE 5 AMP 27
2 | 067363-004 | PANEL ASSEMBLY, ELEC. 1 102 | 029610-002 | TERMINAL #8 FORK 47
5 | 066805-011 |CONTACT BLOCK, N.C. 1 103 | 029610-003 | TERMINAL #6 FORK 40
6 | 066805-016 |[PUSH BUTTON, MOM. FLUSH ,GREEN 1 104 | 060214-099 |WIRE 16 AWG 15 COND 5V FT
7 | 066805-009 |PUSH BUTTON, MOM. EXT. RED 2 105 | 029496-099 |CABLE 2 COND 16GA 31T
9 | 066807-003 | ALARM, DOWN 1 106 | 029447-099 | CABLE 3 COND 16GA 36 FT
10 | 068582-010 |CIRCUIT BREAKER, 10 AMP. 2 107 | 05491-099 |WIRE 16GA GRN/BLK 3FT
11 | 066805-006 |PUSH BUTTON, MUSHROOM, RED 1 108 | 029450-099 |WIRE 16GA BLU SFT
12 | 064462-007 |HOLE PLUG, 7/8” DIA. 1 109 | 029451-099 | WIRE 16GA WHT 6 FT
13 | 068588-001 |KEY SELECTOR SWITCH, 4 POS. 1 110 | 029452-099 |WIRE 16GA BLK SFT
* | 068807-010 |KEY 1 111 | 029456-099 | WIRE 16GA YEL 4FT
14 | 011252-006 | SCREW HHC 1/4-20 UNC X 3/4 2 112 | 029457-099 |WIRE 16GA GRN 3FT
17 | 029925-010 | CABLE CONNECTOR 2 113 | 029459-099 | WIRE 16GA BLU/WHT 5FT
18 | 029925-000 | CABLE CONNECTOR, 1/2” 1 114 | 029357-099 |WIRE 16GA ORG/RED 3FT
19 | 029939-003 |CONDUIT NUT, 3/4” 2 115 | 029477-099 |WIRE 16GA ORN/BLK 6 FT
20 | 029939-002 | CONDUIT NUT, 1/2” 1 116 | 029478-099 |WIRE 16GA RED/BLK 5FT
21 | 066807-001 |ALARM 9 117 | 029482-099 |WIRE 16GA GRN/WHT 4FT
22 | 014996-004 | WASHER 1/4 SAE 9 118 | 029483-099 |WIRE 16GA RED/WHT 4FT
23 | 066516-000 | PLUG, HOLE 2.09 DIA. 1 119 | 029731-012 |RESISTOR, 100 OHM 1
24 | 064462-029 | PLUG, 15/16 DIA. FLUSH 3 120 | 029620-002 | CONN 16GA BUTT 12
25 | 064462-002 | PLUG, 1/2 DIA. FLUSH 1 121 | 029931-003 | CONN. FEM. PUSH 14-16 GA. .25” 4
26 | 068585-000 |FLANGE 5 CONTACT 1 122 | 063956-002 | CONNECTOR PIN 15
27 | 066805-010 | CONTACT BLOCK N.O. 2 123 | 063956-006 |PLUG 15 POSITION 1
28 | 066805-012 | CONTACT BLOCK N.O. N.C. 2 124 | 029620-003 | CONN. 10 GA. BUTT. 1
29 | 025626-003 [10/32 X 3/8 TAPPING SCREW REF 125 | 029601-013 | CONN #10 RING 1

Page 24 108048-001 L X31/41 Electric | PartsManual



067362-004 Control Box Assembly, Electric

Drawing 1 of 2

Page 25

108048-001 LX31/41 Electric | Parts Manual



067362-004 Control Box Assembly, Electric

Drawing 2 of 2

RTINS L
ET4¢FWHI%{ -9
E
o -~
ERN
o| |® o |
+ m n =
6 e
mo - &
é oo ol o
[ ] =
% 2 o[0[0) o | ®
g RS 5
3B 28
| |

wr
BIE

I

B © 0L °iyume

| (ot s I

— 0 Bl o}y

wr
T3

THRATIE da TR
e
| - T

P

i
| % o |
e a8 e
[
EEERER-EE 3
=

I | -4

FRRE= (]

33| sg a8 |

efl| e o2

28| 28 28

R}
&

GROIND T0 PAEL

0
BOX LID ASSY

Page 26 108048-001 L X31/41 Electric | PartsManual



067363-004 Panel Assembly, LX Electric

Panel Assembly, LX Electric

067363-004

ITEM PART NO.  DESCRIPTION ary ITEM PARTNO.  DESCRIPTION aty
1 | 067727-001 | PLATE, MOUNTING 1 12 | 067660-001 | TERMINAL BLOCK, TAN 20
2 | 067893-007 |MOUNTING RAIL, 12 3/4” 2 13 | 067660-002 | TERMINAL BLOCK, BLUE 22
3 | 069297-000 | RELAY, SPDT 11 14 | 067660-003 [ TERMINAL BLOCK, GROUND GRN/YEL 2
4 | 069297-001 | RELAY, DPDT 1 15 | 067660-006 | END BRACKET 2
5 | 026551-007 | POP RIVET, 1/8 (G) .251/.312 4 16 | 067660-050 | MARKING TAGS #1 - #42 1
6 | 069298-000 | SOCKET, RELAY SPDT 11 17 | 067660-051 | MARKING TAG #4 1/50
7 | 069298-001 | SOCKET, RELAY DPDT 1

(#5 THRU #42)

TYP RETAINER INSTALLATION

108048-001 LX31/41 Electric | Parts Manual

Page 27




067384-002 Controller Assembly, 48V Electric

Controller Assembly, 48V Electric
067384-002

ITEM PART NO.
Drawing12

DESCRIPTION

=)
=1
=<

1 | 067487-000

LX CONTROL BOX

2 | 067385-000

CONTROLLER 48V

* | 066786-016

BOOT, ROCKER SWITCH

* | 066786-024

STEERING MICRO SWITCH

* | 066544-013

BOOT, HANDLE

* | 068592-008

DRIVE MICRO SWITCH

* | 066786-011

HANDLE HALVE, FRONT

* | 66786-012

HANDLE HALVE, REAR

* | 066786-013

GASKET, HANDLE

* | 066786-013

GASKET, HANDLE

4 ] 063926-011 | CAP PLUG

5 | 029925-011 |CABLE CONNECTOR, 3/4”
7 | 029939-003 | CONDUIT NUT, 3/4”

8 | 068807-000 |KEY OPERATE

- | 068807-010 [KEY

9 | 066805-002 | SELECTOR SWITCH

11 | 066805-006 | MUSHROOM BUTTON
12 | 068133-001 [INDICATOR LIGHT GRN
14 | 063951-003 | RELAY

18 | 067483-000 | CONTROLLER SUPPORT

19 | 067486-001

COVER PLATE, CONTROLLER BOX

g Y [V CY [P G [ CY) (PG D ) ) IFJCY I Y O Y ) IPOCY) (G Y [ [ Y

20 | 068889-099 | WEATHERSTRIP 1/2 X 3/16 FOAM 3FT
22 | 010952-004 | SCREW BUTT HD TORX 10-24UNC X 1/2 6
23 | 011715-004 | SCREW, #6-32 X 1/2 4
24 | 011248-047 |LOCKNUT, #6-32 4
26 | 066805-011 [ CONTACT BLOCK N.C. 3
27 | 011252-006 | SCREW, 1/4-20 UNC HEX HEAD CAP x 3/4 2
28 | 011248-004 |LOCKNUT, 1/4-20 UNC 2
29 | 066805-012 | CONTACT BLOCK, DOUBLE, N.0.-N.C. 1
Drawing 2
101 | 029610-004 | CONNECTOR FORK TERM 12-10 GA. #10 15
102 | 029620-002 [ CONNECTOR BUTT. 16-14 GA. 4
103 | 029615-002 | CONNECTOR FEMALE PUSH 16-14 GA. 8
104 | 029452-099 [WIRE 16 GA. BLACK 1FT
105 | 029450-099 |WIRE 16 GA. BLUE 1FT
106 | 029479-099 |WIRE 16 GA. WHT/BLK 1FT
109 | 029453-099 [WIRE 16 GA. ORG 1FT
110 | 063956-003 |PLUG, HOUSING 1
111 | 063956-002 PIN, CONTACT MALE 1
112 | 029477-099 |WIRE 16 GA. ORG/BLK 1FT
113 | 029454-099 |WIRE 16 GA. RED 2FT

114 | 029731-008

RESISTER

Drawing 1 of 2

LNDER
PLATE

INCLUDED WITH ITEM 2

._/
©

LIFT
DRIVE

"y
N

Page 28

108048-001 L X31/41 Electric | PartsManual



067384-002 Controller Assembly, 48V Electric

Drawing 2 of 2

xmm m@jmmﬁzm

u

‘I'N
HILINS
A

[# WNIWJ3L o3 T0INOD OL

O— O )4441

N9

A78/Nd0

MO
HIIH

O— O

A78/Nd0

1417 7 3NI40

A18/Nd0

A718/Nd0

A8/ LHK

d3T081NOD

‘I'N

o
>}

ONISMOH 9M71d
370d ¢1

03d

70
"
(ww)

|

-

/ 1H9TT

378YN3
JAId0

JOLSIS3d
09S

03d

+ -

2187940

A8

d¥3 91
304 21 ™~

18 L] D<
@ —g55— | D5
.“.Av,m,zmn.

=N =
g1d
IN0d WaO41vY1d

(a4

Nef9

0337940

70 @
t 08 =
ygm\kz% 8 Lo
=92 G=| D~
7 —pong—
o =2 IN]=
L1d

dl1-1dVLS dWlld IN3A3dd

187940

X
\

|
Nolole
©®
®|®

03d

787940

‘Q
O@

=|C)
T
=i

R
1HM/03d
THW/TTT8
A18/1119

2187940
A18/03d

VD
=
N
jss)
=
VAN

iHM/}T

doLs
AINIDINT

033718

03d71HM

03d
03d

P
g5 ([0 0]

940

‘N

38

4

A8/ 1HM

CINTH)

378v] d0LoNONOI-TLTMW

Page 29

108048-001 LX31/41 Electric | Parts Manual



067383-000 Hose I nstallation

Hose Installation

067383-000
ITEM | PARTNO.  DESCRIPTION ary ITEM  PARTNO.  DESCRIPTION oty
1 | 100118-024 |1 HOSE ASSY X 24 16FJX-16FJX 90° 1 15 | 067683-109 | 3/8 HOSE ASSY X 109 6FJX-6FJX45° 1
2 | 068763-040 |1/4 HOSE ASSY X 40 4FJ X 6FJX 1 16 | 067683-118 | 3/8 HOSE ASSY X 118 6FJX-6FJX45° 1
3 | 068745-334 |3/8 HOSE ASSY X 334 6FJX-6FJX 1 19 | 067684-236 | 3/8 HOSE ASSY X 236 6FJX-6FJX 1
4 | 068745-062 | 3/8 HOSE ASSY X 62 6FJX-6FJX 1 21 | 065234-093 | 1/4 HOSE ASSY X 93 4FJX-4FJX 1
7 | 068745-035 |3/8 HOSE ASSY X 35 6FJX-6FJX 1 22 | 065234-062 |1/4 HOSE ASSY X 62 4FJX-4FJX 1
8 | 068745-023 |3/8 HOSE ASSY X 23 1/2 6FJX-6FJX 2
ACCUMULATOR VALVE BLD[K
[z] (BOTTOM VIEW)
r ~-+—Ost Qo
BRAKE T i .
ﬁ o= O~
MOTOR @) Q
(REAR), i i& |
_——_——
| = Z
‘ ‘ == STEERING
e CYLINDER
: :ﬁ :w
‘ | - - T - - -
‘ __ __ _ _ _ __ __
‘ | B ! |
| 0
|
| w w
‘ ‘ — ‘ : '
| ‘ LIFT CYLINDRR [ ] I @
|
"J | : ! i ‘E’
R .
| ‘ I
‘ | ‘ X & PUMP
| | 1
} HYDRALLIC |
‘ ‘ RESERVOIR F
‘ L
| | PUMP
! O _ - | : |
| P
- - |
]

SUCTION LINE

Page 30

108048-001 L X31/41 Electric | PartsManual



Front | 067665-004 Tire and Wheel Assembly

Tire and Wheel Assembly
Front | 067665-004

ITEM PART NO. DESCRIPTION aty
1 | 067609-001 | WHEEL, 16.5 X 8.25 8 HOLE, 8 BC
2 | 068555-000 |TIRE, 9.5 X 16.5 NHS 10 PLY
3 | 012282-001 | VALVE STEM

_ ==

NOTES:
NOTE TIRE LUG

PATTERN 1. FILL TIRE & WHEEL ASSY WITH 60-64 FL. 0Z. OF
TRAC SEAL (OR EGUIV) TIRE SEALANT.

INFLATE TO 75 PSI MIN TIRE PRESSURE.

~TRAC SEAL REG. WT.= 6.5 LBS (REF)

A BRAND BACKSIDE OF TIRE/WHEEL ASSY
AS FOLLOWS:
"UPRIGHT. 6KT”

/ <
sPAcE TIRE SEALANT
LAST DIGIT OF

YEAR WHEN TIRE LETTER CORRESPONDING
WAS FILLED. TO MONTH: CJAN=A ETC)

Rear | 068327-000

ITEM PARTNO.  DESCRIPTION aty

1 | 068555-000 | TIRE 16.5 X 9.50 10 PLY 1
2 | 067609-000 | WHEEL 16.5 X 8.25, 6 HOLE ON 6” B.C. 1
3 | 012282-001 | VALVE STEM 1
NOTES:
1. FILL TIRE & WHEEL ASSY WITH 60-684 FL. OZ. OF
TRAC SEAL (DR EQUIV) TIRE SEALANT.
INFLATE TO 50 PSI MIN TIRE PRESSLRE.
-TRAC SEAL REQ. WT.= 6.5 LBS (REF)
A BRAND BACKSIDE OF TIRE/WHEEL ASSY
AS FOLLOWS:
"UPRIGHT 6KT”
SPACE TIRE SEALANT
LAST DIGIT OF
YEAR WHEN TIRE LETTER CORRESPONDING
WAS FILLED. TO MONTH: (JAN=A ETC)
Poly Fill — Option | 067910-001
ITEM PARTNO.  DESCRIPTION aty
1 | 067665-005 | POLY FILL TIRE & WHEEL ASSY-FRONT 2
2 | 068327-003 | POLY FILL TIRE & WHEEL ASSY- REAR 2

108048-001 LX31/41 Electric | Parts Manual Page 31



LX31 | 067907-010 Power to Platform

Power to Platform

LX31 | 067907-010 LX41 | 067907-011
1 067336-000 [ PLUG INLET W/BOOT, MALE 1 1 | 067336-000 |PLUG INLET W/BOOT, MALE
2 | 067336-001 | PLUG INLET W/BOOT, FEMALE 1 2 | 067336-001 | PLUG INLET W/BOOT, FEMALE
3 | 030719-004 | 110 VAC BRACKET 1 3 | 030719-004 | 110 VAC BRACKET
4 | 029495-099 | WIRE 14 GA 3-COND 60 FT 4 | 029495-099 |WIRE 14 GA 3-COND T2 FT
5 | 011254-020 | SCREW, HHC GRD5 3/8-16UNC X 2 1/2 2 5 | 011254-020 | SCREW, HHC GRD5 3/8-16UNC X 2 1/2
6 | 011240-006 | WASHER, 3/8, STD FLAT 4 6 | 011240-006 | WASHER, 3/8, STD FLAT
7 | 011248-006 |NUT, HEX, ESNA, 3/8-16 2 7 | 011248-006 |NUT, HEX, ESNA, 3/8-16
8 | 068639-000 | LABEL-POWER TO PLATFORM 1 8 | 068639-000 | LABEL-POWER TO PLATFORM

3 WIRE COND

SILVER SCREW

GOLD SCREW
GREEN SCREW

WIRING DETAIL
(BOTH ENDS)H

'\\ R

/3 - °

éyg )} 00
POWER OUTLET DETAIL

CONTROL MODLLE

Page 32 108048-001 L X31/41 Electric | PartsManual



108040-000 Proximity Switch Installation Serial #4022-4274
Proximity Switch Installation Proximity Switch

Serial #4022-4274 Installation
108040-000 Serial #4275-Current
ITEM| PART NO. PART/MATERIAL DESCRIPTION 108040-010

1 | 066490-000 | SWITCH, SINGLE

3 | 011709-008 | SCREW, RD. HD. #10-24 UNC X 1
4 | 011240-003 | WASHER, FLAT #10
5

6

ITEM PART NO. PART/MATERIAL DESCRIPTION

067193-001 | IND. PROX. SWITCH TURK#BI10-M30-VP4X
014996-004 | WASHER - 1/4” FLAT

011248-004 | LOCKNUT 1/4-20 UNC ESNA

067456-001 | RECEPTACLE 3 PIN DT04-3P-E004
067456-003 | WEDGE LOCKING W3P-P012

068762-000 | PIN CONTACT 0460-215-16141

068908-005 |BOOT 3 PIN DT 3P-BT

011252-008 | SCREW - 1/4-20 UNC X 1” LG.

108141-001 | BRACKET - PROX. DOWN SWITCH

o
=
=<

—_

011248-003 | LOCKNUT, #10-24 UNC ESNA
029620-002 | CONNECTOR, BUTT 16-14 GA

NN —

= |w| ===

OO |N[OD|O|B|wWw N

NOTE: ADJUST SWITCHES TO OPEN AT LESS THAN
2 FEET OF PLATFORM LIFT

NOTE: ADJUST SWITCH TO OPEN AT LESS THAN
2 FEET OF PLATFORM LIFT

LOCATION: UNDER SCISSOR STACK NEAR THE FRONT
RIGHT CORNER OF THE CHASSIS.

PROX SWITCH — eyl ]

DOMESTIC PROX SWITCH WIRING

ee INNER SCISSOR

LINKAGE
CHASSIS WELDMENT

< BK [
IS
REF FINAL ASSEMBLY WIRING

108042 & 108143

108048-001 LX31/41 Electric | Parts Manual Page 33



067947-010 Flashing Amber Beacon — Option

Flashing Amber Beacon — Option

067947-010
1 | 012848-004 |LIGHT 12-24 VOLT 2 7 | 029620-002 | CONN BUTT 16-14 6
2 | 063193-000 |LIGHT BRACKET 2 8 | 029496-099 |WIRE 16 AWG 2 COND 18 FT
3 | 029702-000 | FUSE HOLDER 1 9 | 011249-003 | NUT HEX ESNA #10-32 4
4 | 029704-002 | FUSE 2 AMP 1 10 | 011826-004 | SCREW MACH.RD.HD. #10-32 X 1/2 4
6 | 029601-013 |CONN RING 16-14 #10 1 11 | 029451-099 |WIRE, 16 GA., WHITE 6 FT

ENGINE EXTENSION
HARNESS
& @
WHT A WHT
. ENGINE
HARNESS
T0 GROUND

WIRING DIAGRAM FUR BEACONS

PIN-0UT
DETAIL

Page 34 108048-001 L X31/41 Electric | PartsManual



067949-001 Hour Meter — Option

Hour Meter — Option

067949-001
ITEM | PARTNO.  DESCRIPTION ary ITEM | PARTNO.  DESCRIPTION ary
1 | 015752-000 | HOURMETER 1 5 | 029610-002 | CONNECTOR FORK #8 16-14 3
2 | 029453-099 | WIRE 16 AWG ORG 3T 6 | 029620-002 | CONNECTOR BUTT 16-14 2
3 | 029457-099 | WIRE 16 AWG GRN 5FT 7 | 029825-002 | DIODE 3 AMP 3
4 | 029931-003 | CONNECTOR FM 16-14 2

(4 )—
@,,.// e BACK

e

HOURMETER

+ -

]

378" STRIP

‘ 1 ‘ 2 ‘ 3 ‘ 4 ‘ 5 ‘ 6 ‘ 7 ‘ 8 ‘ 9 ‘10‘1 1‘12‘13‘14‘15‘15‘17‘18‘19‘20‘21‘22‘23‘24‘

GRN

CONTROL MODULE DOOR

(R10 REF)

PMP | (R7 REF)

‘e © 00 J
=)
© O
© O

CONTROLER
DOOR

108048-001 LX31/41 Electric | Parts Manual

Page 35




061898-011 Removable Controller Option

Removable Controller Option

061898-011
ITEM PART NO. DESCRIPTION aTy
1 065926-010 | PLUG CONNECTOR 1
2 | 015790-004 | PIN CONTACT 18
3 | 068764-000 | SEALING PLUG 10
4 | 065926-015 | RECEPTACLE CONNECTOR 1
5 | 015790-003 | SOCKET CONTACT 18

. CUT OFF CONTROL CABLE 14 INCHES BELOW STRAIN RELIEF ON CONTROLLER.

2. CUT DUTER CABEL COVER OF LINKAGE CABEL BACK APPROXIMATELY 1-1/2 INCH
AND STRIP APPROXIMATELY 1/4 INCH OF EACH END.
3. CRIMP SOCKETS (ITEM 5) DNTO WIRE ENDS AND INSERT INTO PLLG.
REF. VIEW B-B.
4, CUT DUTER CABEL COVER OF CONTROLLER END BACK APPROXIMATELY 1-1/2 INCH
AND STRIP APPROXIMATELY 1/4 INCH OF EACH END.
S. SLIDE BOOT AND CLAMP ONTO CABLE.
6. CRIMP PINS (ITEM 2) ONTO WIRE ENDS AND INSERT INTO RECEPTACLE.
REF. VIEW C-C.
7. CLAMP BOOT TO CONNECTOR.
8. CONNECT CONTROLLER AND TEST MACHINE FOR PROPER FUNCTION.
9. USE TERMINAL * H " FOR HORN OPTION R IF AUX WIRE IS REBUIRED.
WHT
BLU
GRN/WHT WHT/BLK
BLK/RED RED/BLK
BLU/WHT GRN/BLK
WHT/RED
ALK RED
ORN/RED
PEDALT ORG/LBK
BLU/BLK
BLK/WHT RN
VIEW C-C
MODULE END

RECEPTACLE

SAME AS
NORMAL

NOTE:  USE DEUTSCH #HDT-48-00 HAND CRIMPER
FOR WIRE TO PIN/SOCKET.

WHT

WHT/BLK

SEE
NOTE 9
ORN

RED/BLK GRN/WHT

BLK/RED
BLU/WHT

GRN/BLK

WHT/RED

BLK

RED ORN/RED

ORN/BLK RED/WHT

BLU/BLK BLK/WHT

GRN

CONTROLLER END

Page 36

108048-001 L X31/41 Electric | PartsManual



061898-012 Removable Controller Option, Outriggers

Removable Controller Option, Outriggers

061898-012
1 | 065926-010 | PLUG CONNECTOR 1 7 | 068760-001 | CONNECTOR-RECEPTACLE 2
2 | 015790-004 | PIN CONTACT 39 8 | 068761-001 | LOCKING WEDGE -CONN 2
3 | 068764-000 | PLUG SEALING 16 9 | 068760-000 |PLUG - CONNECTOR 2
4 | 065926-015 | RECEPTACLE CONNECTOR 1 10 | 068908-000 | BOOT ELECT. PLUG 2
5 | 015790-003 | SOCKET CONTACT 39 11 | 068908-001 |BOOT ELECT. RECEPTACLE 2
6 | 068761-000 | LOCKING WEDGE-CONN 2
1. CUT OFF CONTROL CABLE 14 INCHES BELOW STRAIN RELIEF ON CONTROLLER.
2. CUT OUTER CABEL COVER OF LINKAGE CABEL BACK APPROXIMATELY 1-1/2 INCH
AND STRIP APPROXIMATELY 1/4 INCH OF EACH END. ‘
3, CRIMP SOCKETS (ITEM 5) ONTO WIRE ENDS AND INSERT INTO PLUG. CABLE TO |
REF. VIEW B-B. CHASS TS
4. CUT OUTER CABEL COVER OF CONTROLLER END BACK APPROXIMATELY 1-1/2 INCH
AND STRIP APPROXIMATELY 1/4 INCH OF EACH END.
5. SLIDE BOOT AND CLAMP ONTO CABLE. g 410
§. CRIMP PINS C(ITEM 2) ONTOD WIRE ENDS AND INSERT INTO RECEPTACLE.
REF. VIEN [of . CONTROLLER
7. CLAMP BOOT TO CONNECTOR.
g. CONNECT CONTROLLER AND TEST MACHINE FOR PROPER FUNCTION.
9. USE TERMINAL " H " FOR HORN OPTION OR IF AUX WIRE IS REQUIRED.
BLU 5 70 WHT/BLK 7 80 BLU
ORG 5 80y RED/BLK 8 <O IRG
GRN 4 30 GRN/BLK 9 10 GRN
RED 3100 PLUG 10 30 RED
NOTE: USE DEUTSCH #HDT-48-00 HAND CRIMPER Ll 2 110 PLUG 1 20 L
FOR WIRE 10 PIN/SOCKET. USE #0T-RT1 TOOL TO BLK 1120 PLUG 12 10 BLK
REMOVE WEDGES IN PLUG & RECEPTACLE. = =
PLUG RECEPTACLE
OUTRIGGER CONTROL CABLE
WHT
WHT/BLK
ORN
SEE
NOTE 8 GRN/WHT
SAME AS
iy RED/BLK
BLK/RED
GRN/BLK BLUAHT 14" 10
(ONTROLLER
WHT/RED
RED BLK
ORN/RED
ORN/BLK
RED/WHT
BLU/BLK BLK/WHT
VIEW B-B GRN
CONTROLLER END
BLU
WHT/BLK
GRN/WHT
RED/BLK
BLK/RED CABLE O
BLU/WHT GRN/BLK [HASSIS
WHT/RED — ——
BLU 6 70 WHT/BLK 07 50 BLU
BLK - ORG 05 80 RED/BLK 08 sO ORG
ORN/RED GRN Or 30 GRN/BLK 09 10 GRN
RED/WHT ORG/LBK RED 03 100 ORG/BLK 010 30 RED
WHT BLU/BLK WHT
BLU/BLK BLK ©2 1O RED/WHT o 20 BLK
BLK/WHT O1! 120 012 10
GRN S S
VIEW C-C PLLG RECEPTACLE
MODLLE END OUTRIGGER INDICATOR LIGHT CABLE

108048-001 LX31/41 Electric | Parts Manual Page 37



067908-002 Horn — Option

Horn — Option
067908-002

ITEM

1

PART NO.
011252-010

DESCRIPTION
SCREW HHC 1/4-20 X 1 1/4

9 | 063917-000 | SWITCH PUSHBUTTON

—_

011248-004

NUT HEX 1/4-20

10 | 029496-099 |WIRE 16AWG X 2 COND 2FT

029601-013

CONNECTOR RING

11 | 029825-002 | DIODE

029610-006

CONNECTOR FORK

12 | 069247-000 | RELAY SP N.O.

029615-002

CONECTOR PUSH

| =ro

13 | 069298-000 | RELAY SOCKET

| IN|jOoBs|N

029958-003

HORN 48VDC

=IO

L @@ HIGH/LDW
b SWITCH

21/32 DIA HOLE

T
switch - 1o Lover
CONTRIL BOX
RELAY #13
23/

2 3/4

CONTROLLER MODIFICATION

HORN HIGH/LOW
RED/GRN MULTI-MAIN (WITCH N0 SWITCH N.C

RED/GRN -
CONDUCTER CABLE 75 w RN/BLK T ORN/BLK

)
]
CONTROL @E-RN-!:Q_FEXHM_;RELAY #12 (OIL BLK

CABLE REF | i
| ORD L BK
OR RED/GRN TERMINAL #4

48 VOC
RELAY #12 — [RN/BLK L

Ty
(M
RELAY #13 @@/ e

LOWER CONTROL
BOX REF RELAY

EXISTING
SCISSOR GUARD
MOUNTING HOLE

LINE DRILL ¢ 9/32
2 PLACES

Page 38

108048-001 L X31/41 Electric | PartsManual



030929-000 Qutrigger Brackets — Option

Outrigger Brackets — Option

030929-000
ITEM PART NO. DESCRIPTION aty
1_| 067844-000 |OUTRIGGER SUPPORT WELDMENT 4

WELD DETATIL

TO CHASSIS
4 PLACES

4 PLACES
WELD TUBE

CHASSIS WELDMENT

WELD DETAIL

NOTE

108048-001 LX31/41 Electric | Parts Manual Page 39



067950-024 Outriggers— Option

Outriggers — Option

ITEM
211

PART NO.
014924-008

DESCRIPTION
U-BOLT

o
=1
=

212

011248-049

NUT, HEX, 4-40, ESNA

213

020733-005

TEE, 12FJ-12MJ-6MJ

214

014693-003

ADAPTER, 12FJ-6MJ

215

011941-001

4MB-4MJ

216

067642-010

LABEL - CONTROLLER (DOMESTIC)

222

066551-003

LABEL-DANGER TIPPING (DOMESTIC)

225

067479-000

OUTRIGGER CONTROL CABLE ASSY

226

064794-000

LEVEL MOUNT

A= |w|

Drawing 3

301

067492-014

WIRE HARNESS, OUTRIGGER

302

014914-001

CONN MALE PUSH, 16-14 GA .25 TAB

303

067479-000

OUTRIGGER CONTROL CABLE

304

067479-001

OUTRIGGER INDICATOR LIGHT CABLE

305

029825-002

DIODE 5AMP

306

069298-001

SOCKET, RELAY DPOT 48V

307

069297-001

RELAY, DPQT 48v

308

029610-002

CONN FORK 16-14GA #6

O|la|la|la|lalaloo|—

309

029450-099

WIRE 16GA BLU

310

029459-099

WIRE 16GA BLU/WHT 3FT

311

029451-099

WIRE 16 GA WHT

Drawing 4

501

029610-018

CONNECTOR FORK TERM 16-14 GA. #8

502

029620-002

CONNECTOR BUTT. 16-14 GA.

503

029616-001

CONNECTOR FEMALE PUSH 16-14 GA.

504

029601-013

505

029454-099

WIRE 16 GA. RED

506

029452-099

WIRE, 16 GA. BLK

5

3

6

CONN RING 16-14 GA #10 8
FT

FT

| =

067950-024
ITEM PARTNO.  DESCRIPTION aty
Drawing 1
1 | 067844-000 [ OUTRIGGER SUPPORT WELDMENT 4
2 | 067840-000 | OUTRIGGER CYL. 4
3 | 067953-011 | HOSE INSTALLATION, LX OUTRIGGER 1
4 | 020733-003 |FITTING, TEE (SEE HOSE INSTL) 2
5 | 011248-008 | NUT HEX ESNA 1/2-13 UNC 16
6 | 011256-016 | SCREW HHC 1/2-13UNC X 2 16
7 | 062881-000 | SWITCH BALL REF
8 | 063921-006 | SWITCH PRESS. REF
9 | 066516-004 | PLUG 4
10 | 069218-000 | GROMMET, CAPLUG #GRO-1/2-UL 4
11 | 011941-005 | FITTING 6MB-6MJ 4
12 | 011934-004 |FITTING 6MBH-6MJ 90 4
13 | 011937-003 |FITTING 6FJX-6MJ 90 4
14 | 066556-001 | LABEL CAUTION (DOMESTIC) 4
17 | 067454-000 |HYDRAULIC SCHEMATIC REF
18 | 067455-014 |ELECTRICAL SCHEMATIC - ELECTRIC LX REF
20 | 011240-008 | WASHER 1/2 FLA STD 16
Drawing 2
201 | 067466-000 | RELAY BOX ASSY (OUTRIGGER CONTROL) 1
202 | 011252-006 | SCREW, HHC. 1/4-20 UNC X 3/4 4
203 | 067452-001 | UPPER CONTROLLER ASSY (ELECTRIC) 1
204 | 067490-001 | OUTRIGGER VALVE BLOCK ASSY - 48V 1
205 | 011252-032 | SCREW, HHC, 1/4-20 X 4 2
206 | 011248-004 |NUT, 1/4-20, ESNA 6
207 | 000942-000 | ORBIT LEVEL 1
208 | 005133-000 | SPRING 3
209 | 011721-008 | SCREW, RND HD, MACH., 4-40 X 1 3
210 | 011248-004 | LOCKNUT, ESNA. 1/4-20 UNC 4

Page 40

108048-001 L X31/41 Electric | PartsManual




067950-024 Outriggers — Option

Drawing 1 of 4

LABEL, ACCORDING

TO COUNTRY

APPLY ONLY ONE

106

WELD DETAIL

NOTE

WELD DETATL

UNLESS OTHERWISE SPECIFIED, ALL THREADED FASTENERS

TO BE TOROUED PER UPRIGHT SPEC. NO. 1
TO BE TOROUED PER UPRIGHT SPEC. NO.

4 PLACES
8 PLACES
WELD TUBE
TO CHASSIS
4 PLACES

2. UNLESS OTHERWISE SPECIFIED, ALL FITTINGS

NOTES

1.

108048-001 LX31/41 Electric | Parts Manual Page 41



067950-024 Outriggers— Option

Drawing 2 of 4

MODULE REF.

MODULE (REF)

POWER

LEVEL MOUNT DETAIL

SRR R

ACCUMULATOR \@

RELOCATE

NOTE:

108048-001 L X31/41 Electric | PartsManual

Page 42



067950-024 Outriggers — Option

Drawing 3 of 4

A18W3SSY - XO8

T041INO3

(IATVA dW0 01D LAR/O3Y

(378Y] ONDD 61 WORH) 03/ME

A8y T8

[~ d371703INDD da3ddn - = -

ONIdIM XO8 "0dINOD d3ddl

did v 40 ¥ 133HS 338

SNId 21

02F TAR/GS
ERL
817 TE/E
7T N
B ST/
& S0
27 B/
STF T8 80
TH STeAEs
WD YT6/980 0TF
614 B/ A oy
T B —ens ol
T TN TE/TE 5F
o EAE e
ST7 HA/580 B EF
220 C39/580 TR/ ¥
S8 TF

T EeA IAWTE
T wAR@EyTe
AT
T o IHWTEA

/

X08 70dLNOJ §39911N0

21
03SN LN § 11

&

2
03SN 10N § T1#

SNId 2 [

3309131N0
dv3d LHITY

- —

HOLIAS 31SS3dd -

HILINS 17V .
W

~

ddd
3

VO
1HN/03d

-~
Vi ; JUIVIEEIAN
NS/ BR
a3
0 J IHA/03d
N /
-

(

33991310
WA L4371

L# L#
(3 I8 2k (3dS) T8 2H
THWNED  T# a0 TH
TIND EF TENE EF 23
IHW/O30 OF me_oF
/T80 oF u|)\HD mvﬂ YTE/THR_BF S
1HWNE  6# N39S B#
o _orF | SNId 21 o o
033138 S# 033 SH
JULVAEINE 2 THR o/
&0 X08 T04LND]
307 0L
EEae)
INDRH THOTY
/7 AN
/ \
TR E g gE T s =<
<z |n FEREREEERE]R
R Bz SIS 151S FIS
=e 83 2l (2] |2
: 52 SRR R
ERN R
CA3IA_WOLLOB)
078 3AWA
¥399T3LN0

ST8/IHR
1HA/T3

D7 JLTVGES]
BN

- -

3399181n0
JIG e,

-

22078 3ATVA
¥399181N0 40 1708 01

Page 43

108048-001 LX31/41 Electric | Parts Manual



067950-024 Outriggers— Option

Drawing 4 of 4

108048-001 L X31/41 Electric | PartsManual

[} I
_ 5
2 IITOUIND
—|— 2
ONISIM ATTEWISSY TIWNIA | o | e a
JF3TI0AINDD d3ddn 21313373, ! HIIH
X08 §377081N0D 0308 1H917 3399131M0
3IATN0 / $F9OINL0 / 1417
| s -~ | [© @0 -
=
I © 6 o B ONISMOH 9M1d e
® @ © 370d ¢l @
1HM 'S
| 00 5
&/ "0
I e 11 | 7 = =
D 0 O G S N
: S
b o b o o 5 no = J0ISISHY
T8 g ©® 0 0 O —ql=-gsc— 0%
| - f 7 7 B8 | _pong—
I YB/03TE —¢omi=| D RN EE
BT 81d 1N01M
Y8 1
v (@09 &v2 9
Fa— 310d 2t
! _m@ m; T8 OO
[ —g>c—
SILIAS TOIIND] 330018LM0 @ HMMUWH ©O®®
A3 HY W H 1384 W1 CIE] GJOIGX®)
43M0d WIIHLY 1d =oE
| RS
I B oD o ~|5
BB=EB E
= N S S
2 b PR RR P
A Kk EBE K - b = b b |
-9 5= (E9) S cE B F E
—poni= | D—@ — R R R -
| bo =] 2 = fu] o [ b~
B B 2 —2m]— <
! = AL} =
= LAVLS dWld INIATN
ik - - - - n - - - - - - - —1 I - - -
100-6LvL9 N/d 7 mm%llmg 00 33M071 WO
1BV LHOIT 33010 T Tl Setne TWEV1 A0LTOND -1LTH

Page 44




067953-011 Hose Kit — Outriggers Option

Hose Kit — Qutriggers Option

067953-011
ITEM PART NO. DESCRIPTION ary ITEM PART NO. DESCRIPTION aTy
1 | 062192-033 |1/4 HOSE ASSY X 80 6FJX-6FJX 2 4 | 062192-036 | 1/4 HOSE ASSY X 176 6FJX-6FJX 2
2 | 062192-034 | 1/4 HOSE ASSY X 118 6FJX-6FJX 2 5 | 062192-032 | 1/4 HOSE ASSY X 24 6FJX-6FJX 2
3 | 062192-035 | 1/4 HOSE ASSY X 137 6FJX-6FJX 2 6 | 065234-005 | 1/4 HOSE ASSY X 26 4FJX-4FJX 1
LEFT B3 B1[ 1OUTRIGGER
REAR CYLINDER
OUTRIGGER| |A3 ALV |LEFT
CYLINDER FRONT
‘ P
Al A%AB IS //
Q. _Q O © &
BIB2[B3 LS
\
\ T
OUTRIGGER L15
VALVE BLOCK 80O 80
(BOTTOM VIEW) @ 13 dH
O7 160
124 3002100 ,
|
VALVE BLOCK :
(BOTTOM VIEW) z |=
= &
E 1=
| I(/J
|
RIGHT
EéigT FRONT
OUTRIGGER
Ad OUTRIGGER A CYL INDER
B4 CYLINDER e
108048-001 LX31/41 Electric | Parts Manual Page 45




067466-000 Relay Box Assembly — Outriggers Option

Relay Box Assembly — Outriggers Option

067466-000
Drawing 1 206 | 029453-099 |WIRE, 16 GA. ORG 2
1 | 067467-001 | ENCLOSURE, MODIFIED 1 207 | 029475-099 |WIRE, 16 GA. BLU/BLK 2F
2 | 067467-010 | SUB PLATE 1 208 | 029450-099 |WIRE, 16 GA. BLU 2
3 | 015790-011 | RECEPTACLE, FLANGE MOUNT 1 209 | 029478-099 |WIRE, 16 GA. RED/BLK 2FT
4 | 029925-000 | CABLE CONNECTOR, 1/2” 1 210 | 029454-099 |WIRE, 16 GA. RED 2FT
5 | 067893-006 | MOUNTING STRIP, 8 1/2” LG. 1 211 | 029352-099 |WIRE, 16 GA. RED/WHT 2
6 | 068756-001 | BASE, RELAY 9 212 | 029359-099 | WIRE, 16 GA. RED/GRN 2/
7 | 067662-001 |RELAY 9 213 | 029354-099 |WIRE, 16 GA. BLU/WHT 2F
8 | 026551-007 | POP RIVET, 1/8” 9 214 | 029358-099 |WIRE, 16 GA. BLU/RED 2/
9 | 011708-004 | SCREW, RD. HD. #8-32 UNC X 1/2 4 215 | 029360-099 | WIRE, 16 GA. ORG/GRN 2T
10 | 011248-002 |LOCKNUT, #8-32 UNC ESNA 4 216 | 029357-099 |WIRE, 16 GA. ORG/RED 2F
11 | 015790-004 |PIN, CONTACT 19 217 | 029353-099 |WIRE, 16 GA. GRN/WHT 2
12 | 029939-002 | CONDUIT LOCKNUT 1/2” 1 218 | 029356-099 |WIRE, 16 GA. WHT/RED 2F
13 | 067662-005 | RETAINER CLIP 9 219 | 029452-099 |WIRE, 16 GA. BLK 2
Drawing 2 220 | 005491-099 |WIRE, 16 GA. GRN/BLK 2
201 | 029825-002 | DIODE, 5 AMP, 400 VOLT 18 221 | 029457-099 |WIRE, 16 GA. GRN 2
202 | 029610-003 | TERMINAL, #6 FORK 38 222 | 005469-099 | WIRE GABLE, 9 COND/16 GA. 7FT
203 | 029479-099 |WIRE, 16 GA. WHT/BLK 2 223 | 029620-002 | CONNECTOR, BUTT 8
204 | 029451-099 | WIRE, 16 GA. WHT 2 224 | 029355-099 |WIRE, 16 GA. BLK/RED 1FT
205 | 029477-099 |WIRE, 16 GA. ORG/BLK 2FT

Drawing 1 of 2

TYP RETAINER INSTALLATION

RETAINER CATCH TO BE
POSITIONED TO THE INSIDE

Page 46

108048-001 L X31/41 Electric | PartsManual




067466-000 Relay Box Assembly — Outriggers Option

Drawing 2 of 2

%]
-
> <
0
w o
.}
[aa ]
<< ]
|G av4
&
- =Z
<
= ®
[fala’q
—
N =
oo
=z
O
o
=
[=) N
| |
N N N
i - | gl
(e8] (a3} a
N S | N
I OZUuoOo|Z(Z( 3O
| J|lx|w|lx x|z 2|x)
| [ mOoO|lx|u|lu|='m|=
[
|
I Z
& D <>ﬂB/NBU
N T@m%@j& TE/NT
30030 | Su
" ATA0 o
S8
|
STTE/TAR A16/03d
03/ 1HM
|
|
THR/NSD
ON3LX3
| T8/990 L
| W3 HA
IRCIEY 07340
tololl? —
T ]
EYESIERE] %
| A NS0/990
I
e Y —
I W
vals ERVINT
| |
] mB\NE W [
I A
A THNTT8
ool
| R Vo I
18 A1
| 9 Tvalay N30,/033
2
IEERCR]
, a3 TAN/03
|
|
|
N N N N —lZI=aolZ|Ia|l—=|0] N o
NN RN R NIN NN NN NSNS A
OO OO0V |VIZIE 2|2
I ||| JJ/WwWwjwjw| Jl Jd X ||| T Jd|lxk|oag| J
=000 omOO|O|VU=Em|O|WVO|lm
—InoMolcN M| || [D[\D/
~l—|oOmMmaN|—|—|—|—=|—= | NN = | N[ | O[] —|— |
T[T (T T (T ([ (===

(ESAESAES"Eigiigif

OO0 00O
OO0 00O

108048-001 LX31/41 Electric | Parts Manual

Page 47



067452-002 Controller Assembly — Outriggers Option

Controller Assembly — OQutriggers Option
067452-002

ITEM

PART NO.
067487-000

DESCRIPTION
LX CONTROL BOX

=)
=1
=<

067385-000

CONTROLLER 48V

067486-001

COVER PLATE, CONTROL BOX

029925-010

CABLE CONNECTOR, 3/4”

029939-002

CONDUIT NUT, 1/2”

029939-003

CONDUIT NUT, 3/4”

068807-000

KEY OPERATE

066805-002

SELECTOR SWITCH

029925-000

CABLE CONNECTOR, 1/2”

066805-006

MUSHROOM BUTTON

068133-001

INDICATOR LIGHT GRN

063951-003

RELAY, 48 VOLT

066805-011

CONTACT BLOCK, N.C.

067483-000

CONTROLLER SUPPORT

aln|lw|alalmala]aloa]lafa] =

068889-099

WEATHER STRIP

w
o

066805-012

CONTACT BLOCK, N.0./N.C.

010952-004

SCREW BUTT HD TORX 10-24UNC X 1/2

011715-004

SCREW, #6-32 X 1/2

011248-047

LOCKNUT, #6-32

064462-029

CAP PLUG 15/16” DIA.

011252-006

SCREW, 1/4-20 UNC HEX HEAD CAP x 3/4

011248-004

LOCKNUT, 1/4-20 UNC

029872-000

SWITCH BOOT

012798-000

TOGGLE SWITCH SPOT - MOMENTARY

108052-002

OUTRIGGER LIGHT BOARD 48V

102294-005

INDICATOR LIGHT W/CLIP (AMBER) 24V

011709-012

SCR, RD HD #10-24 UNC X 1-1/2

011248-003

LOCKNUT #10-24 UNC ESNA

108139-001

12 POSITION RECEPTACLE, MOLEX

o va|=|aadd—|lo|lo|o| =

108139-010

20-14 AWG PIN, MOLEX

—_
(2]

108139-000

9 POSITION RECEPTACLE, MOLEX

_

40

066805-019

SELECTOR SWITCH 3 POSITION

_

Drawing 2

101

029610-018

CONNECTOR FORK TERM 16-14 #8

102

029620-002

CONNECTOR BUTT. 16-14 GA.

103

029616-001

CONNECTOR FEMALE PUSH 16-14 GA.

- -
©o|®|r

104

029452-099

WIRE 16 GA. BLACK

105

029450-099

WIRE 16 GA. BLUE

106

029479-099

WIRE 16 GA. WHT/BLK

108

029451-099

WIRE 16GA WHT

109

029453-099

WIRE 16 GA. ORG

|| 3|3|3
leolrol ol

110

063956-003

PLUG, HOUSING

_

111

063956-002

PIN, CONTACT MALE

—_

112

029477-099

WIRE 16 GA. ORG/BLK

113

029454-099

WIRE 16 GA. RED

o|=| .
ol

114

029731-008

RESISTER

115

029601-013

CONN RING 16-14 #10

o=

116

029457-099

WIRE 16GA GRN

Drawing 1 of 2

Page 48

108048-001 L X31/41 Electric | PartsManual



X08 o3 110d1NOD

Page 49

|
|
SINOYINDD -
_ IS|Es
|
70
(ma}
e/'ﬂ
- - - o
doLs |z |
LHOIT ¥399131M0 ADNIININT N
L ar N B LN s ONISMOH 9nd
ﬁ©@ 370d 2l
W R T R 8/940 (
— —t 1HIT
_
= J18YNI - Iy0)ST1S 3
z BN JAId0 0ag
[u)
5 ® O W + —
® @ @ 5 lg 20| D>—
= —g1G—
©e0 = —ponE— \\@ D
[ —— | = o= SREVIER
g - 101N 1411/30I0 dvJ OmTd
55 z = ,ﬁ - T4 21
o [m] = [}
® 0 0 O - = W |ls L0 me
- W ﬂ.wumﬂ. X~ = @Ib@@ ol 03y
® ® @ O = = = ponE—=
£ m —zm[= N — O® ® O
03v08 LHOIT §39913LN0 A — 9y r
S B g\ SIMOd WAO4LY e\ ®EeEO
m 2
= X18/M8
3 Jes]
— —
BEN] T - ~|A
IR [1g 1| p— |°
STTa/IHR —gs0—|p—
940 = {ONE=
=2 IN[=
134 H1 dv3d H1 V3 HY L1d

LAVIS dWld INJATSd

067452-002 Controller Assembly — Outriggers Option

Drawing 2 of 2

108048-001 LX31/41 Electric | Parts Manual




067866-018 Slide-Out Deck, Rear, LX31 — Option

Slide-0Out Deck, Rear, LX31 — Slide-Out Deck, Rear, LX41 —
Option Option
067866-018 067866-019

ITEM PARTNO.  DESCRIPTION aty ITEM PARTNO.  DESCRIPTION

o
=
=2

2 | 067787-001 | SLIDE-OUT DECK WELDMENT 1 2 | 067787-001 | SLIDE-OUT DECK WELDMENT 1
3 | 067760-002 | WHEEL, SLIDE-OUT DECK 2 3 | 067760-002 | WHEEL, SLIDE-OUT DECK 2
4 | 066192-000 | SLIDE BLOCK 2 4 | 066192-000 | SLIDE BLOCK 2
5 | 067720-000 |[ROLLER 2 5 | 067720-000 [ROLLER 2
6 | 030841-019 | GUARDRAIL WELDMENT 1 6 | 030841-019 | GUARDRAIL WELDMENT 1
7 | 030841-021 | GUARDRAIL WELDMENT 1 7 | 030841-021 | GUARDRAIL WELDMENT 1
8 | 067761-000 |PIVOT, PUSH BAR 2 8 | 067761-000 |PIVOT, PUSH BAR 2
9 | 067862-003 |[HANDLE WELDMENT 2 9 | 067862-003 |[HANDLE WELDMENT 2
10 | 066170-002 | WEAR PAD 2 10 | 066170-002 | WEAR PAD 2
11 | 067776-001 | GUARDRAIL WELDMENT 2 11 | 067776-001 | GUARDRAIL WELDMENT 2
12 | 067778-000 | GUARDRAIL WELDMENT 1 12 | 067778-000 | GUARDRAIL WELDMENT 1
13 | 067755-001 | SWING TUBE 2 13 | 067755-001 | SWING TUBE 2
14 | 011848-038 |CLEVIS PIN, 1/2” DIA. X 2-1/2 2 14 | 011848-038 |CLEVIS PIN, 1/2” DIA. X 2-1/2 2
15 | 026553-008 |RIVET POP @@3/16 X .5-.63 GRIP 4 15 | 026553-008 |RIVET POP @@3/16 X .5-.63 GRIP 4
16 | 011757-005 |COTTER PIN, RUE RING 2 16 | 011757-005 |COTTER PIN, RUE RING 2
17 | 014996-006 | WASHER, FLAT 3/8” DIA 39 17 | 014996-006 | WASHER, FLAT 3/8” DIA 39
18 | 067695-000 | SPACER 4 18 | 067695-000 | SPACER 4
19 | 011248-006 | LOCKNUT, 3/8-16 UNC ESNA 27 19 | 011248-006 | LOCKNUT, 3/8-16 UNC ESNA 27
21 | 011254-008 | SCR. HHC 3/8-16 UNC X 1 4 21 | 011254-008 | SCR. HHC 3/8-16 UNC X 1 4
22 | 011254-034 | SCR. HHC 3/8-16 UNC X 4 1/2 2 22 | 011254-034 | SCR. HHC 3/8-16 UNC X 4 1/2 2
23 | 011254-006 | SCR. HHC 3/8-16 UNC X 3/4 8 23 | 011254-006 | SCR. HHC 3/8-16 UNC X 3/4 8
24 | 015936-020 | SCR. SHOU SS 3/8-16 UNC X 2.5” LG 4 24 | 015936-020 | SCR. SHOU SS 3/8-16 UNC X 2.5” LG 4
25 | 011253-016 | SCR. HHC 5/16-18 UNC X 2" LG 2 25 | 011253-016 | SCR. HHC 5/16-18 UNC X 2" LG 2
26 | 067920-000 | SPACER, GUARDRAIL 2 26 | 067920-000 | SPACER, GUARDRAIL 2
27 | 060086-000 | SAFETY WALK (20 X 32) 4 27 | 060086-000 | SAFETY WALK (20 X 32) 4
29 | 067867-001 | ROLLER BRACKET REAR WELDMENT L.H. 1 29 | 067867-001 | ROLLER BRACKET REAR WELDMENT L.H. 1
30 | 067867-000 | ROLLER BRACKET REAR WELDMENT R.H. 1 30 | 067867-000 | ROLLER BRACKET REAR WELDMENT R.H. 1
31 | 011254-020 | SCR. HHC 3/8-16 UNC X 2 1/2” 12 31 | 011254-020 | SCR. HHC 3/8-16 UNC X 2 1/2” 12
32 | 011254-018 | SCR. HHC 3/8-16 UNC X 2 1/4” 4 32 | 011254-018 | SCR. HHC 3/8-16 UNC X 2 1/4” 4
33 | 011248-005 |NUT, ESNA 5/16-18 6 33 | 011248-005 |NUT, ESNA 5/16-18 6
35 | 010414-006 | LOCKING PIN ASSY 3/8 X 2 2 35 | 010414-006 | LOCKING PIN ASSY 3/8 X 2 2
38 | 066198-000 | WEAR PAD 2 38 | 066198-000 | WEAR PAD 2
39 | 011252-012 | SCR. HH 1/4-20 X 1-1/2 4 39 | 011252-012 | SCR. HH 1/4-20 X 1-1/2 4
40 | 011248-004 | 1/4-20 ESNA NUT 4 40 | 011248-004 | 1/4-20 ESNA NUT 4
41 | 067364-000 | TUBING 3/8 I.D. X 1-1/2 LG 4 41 | 067364-000 | TUBING 3/8 I.D. X 1-1/2 LG 4
42 | 067783-003 | ROLLER BRACKET RH 2 42 | 067783-003 | ROLLER BRACKET RH 2
43 | 067783-004 | ROLLER BRACKET LH 2 43 | 067783-004 | ROLLER BRACKET LH 2
44 | 026553-012 | POP RIVET, @ 3/16 X 1.125 GRIP 4 44 | 026553-012 | POP RIVET, @ 3/16 X 1.125 GRIP 4
45 | 014023-016 | SCR. HHC SS 3/8-16 UNC X 2 4 45 | 014023-016 | SCR. HHC SS 3/8-16 UNC X 2 4
46 | 011765-020 | RETAINING RING 2 46 | 011765-020 | RETAINING RING 2
47 | 101251-001 | LABEL, DANGER, MAX LOAD 1 47 | 101251-001 | LABEL, DANGER, MAX LOAD 1
51 | 066556-000 | LABEL, CAUTION DESEND PLTFM 1 51 | 066556-000 | LABEL, CAUTION DESEND PLTFM 1
55 | 061683-005 |LABEL, UPRIGHT 4 1/2 1 55 | 061683-005 | LABEL, UPRIGHT 4 1/2 1
56 | 067644-002 | LABEL, LX 2WD 1 56 | 067644-004 | LABEL, LX 2WD 1
57 | 067644-006 | LABEL, LX 4WD 1 57 | 067644-008 | LABEL, LX 4WD 1
58 | 101250-010 | LABEL, MAX LOAD 1750 LBS 2 58 | 101250-011 | LABEL, MAX LOAD 1250 LBS 2

Page 50 108048-001 L X31/41 Electric | PartsManual



067866-019 Slide-Out Deck, Rear, LX41 — Option

CENTER (77
~
@ ¢
c I5
(o
G
©,

>
23 )17

OUTSIDE
EXTENSION DECK

—
®

REAR OF CHASSIS

{— SEE DUAL DECK
DETAIL

LADDER WELDMENT

TO MOVE WHEN FASTENED.

A REPLACE RAILS WITH ITEM #6 & 7
A MAXIMUM LOAD LABLES MUST BE PEPLACED
VITH ITEM #58

& DO NOT TORGUE, ALLOW PIVOT

< <

NOTES:
OETAIL; STANDARD DECK

SLIDBE RUNNER ASSY.
OETAIL ;DUAL DECK
SLIDE RUNNER ASSY.

108048-001 LX31/41 Electric | Parts Manual Page 51



LX31|067361-050 Label Kit, Electric

Label Kit, Electric
LX31 | 067361-050 LX41 | 067361-051

ITEM PART NO. DESCRIPTION aty ITEM PART NO. DESCRIPTION aty
1 | 010076-000 | MANUAL CASE 1 1 | 010076-000 | MANUAL CASE 1
2 | 010076-001 |LABEL-ATTENTION 1 2 | 010076-001 | LABEL-ATTENTION 1
3 | 067449-002 | USER MANUAL LX-SERIES 1 3 | 067449-002 | USER MANUAL LX-SERIES 1
4 | 060197-000 | LABEL-HYD. FLUID 1 4 | 060197-000 | LABEL-HYD. FLUID 1
5 | 061205-005 | NAME PLATE 1 5 | 061205-005 | NAME PLATE 1
6 | 061220-002 |LABEL-ANSI 1 6 | 061220-002 | LABEL-ANSI 1
7 | 060577-004 | ANSI MANUAL 1 7 | 060577-004 | ANSI MANUAL 1
8 | 067365-000 | LABEL-LOWER CONTROLLER 1 8 | 067365-000 | LABEL-LOWER CONTROLLER 1
9 | 066552-000 | LABEL-WARNING BATTERY 1 9 | 066552-000 | LABEL-WARNING BATTERY 1
10 | 064444-000 | LABEL-USA 4 10 | 064444-000 | LABEL-USA 4
11 | 067642-012 | LABEL-CONTROLLER 1 11 | 067642-012 | LABEL-CONTROLLER 1
13 | 067639-001 | LABEL-PLATFORM CONTROLS 1 13 | 067639-001 | LABEL-PLATFORM CONTROLS 1
14 | 066550-009 | LABEL-DANGER 1 14 | 066550-009 | LABEL-DANGER 1
15 | 066551-002 | LABEL-CAUTION 1 15 | 066551-002 | LABEL-CAUTION 1
16 | 066551-003 | LABEL-DANGER TIPPING 1 16 | 066551-003 | LABEL-DANGER TIPPING 1
17 | 062562-002 | LABEL BATTERY 120 LBS 1 17 | 062562-002 | LABEL BATTERY 120 LBS 1
19 | 066554-000 | LABEL-READ 1 19 | 066554-000 | LABEL-READ 1
20 | 066555-000 | LABEL-DO NOT ADJUST 2 20 | 066555-000 | LABEL-DO NOT ADJUST 2
22 | 066562-001 | LABEL-TIRE PSI 75 2 22 | 066562-001 | LABEL-TIRE PSI 75 2
23 | 061515-000 | LABEL-LIFT HERE 1 23 | 061515-000 | LABEL-LIFT HERE 1
24 | 066568-000 | LABEL-WARNING 1 24 | 066568-000 | LABEL-WARNING 1
26 | 101250-009 | LABEL-MAX LOAD 2000 LBS 3 26 | 101250-008 | LABEL-MAX LOAD 1500 LBS 3
27 | 061683-004 | LABEL, UPRIGHT 21/2 1 27 | 061683-004 | LABEL, UPRIGHT 21/2 1
28 | 061683-005 | LABEL-UPRIGHT 4 1/2 2 28 | 061683-005 | LABEL-UPRIGHT 4 1/2 2
29 | 061683-007 | LABEL-UPRIGHT 5 1/2 3 29 | 061683-007 | LABEL-UPRIGHT 5 1/2 3
30 | 067644-002 | LABEL-LX31 2WD 3 30 | 067644-004 | LABEL-LX41 2WD 3
31 | 067644-001 | LABEL-LX31 2WD 3 31 | 067644-003 | LABEL-LX41 2WD 3
33 | 011248-004 |NUT HEX ESNA 1/4-20UNC 4 33 | 011248-004 |NUT HEX ESNA 1/4-20UNC 4
34 | 060830-000 | SAFETY WALK 5 34 | 060830-000 | SAFETY WALK 5
35 | 011252-008 | SCREW HHC 1/4-20UNC X 1 4 35 | 011252-008 | SCREW HHC 1/4-20UNC X 1 4
36 | 065368-000 | TACK 4 36 | 065368-000 | TACK 4
37 | 060830-001 | SAFETY WALK 4 37 | 060830-001 | SAFETY WALK 4
38 | 066561-001 | LABEL, MAINT. BRACE 1 38 | 066561-001 | LABEL, MAINT. BRACE 1
39 | 060086-000 | SAFETY WALK 20 X 32 12 39 | 060086-000 | SAFETY WALK 20 X 32 12
40 | 066558-000 | LABEL, EMERG. LOWERING 1 40 | 066558-000 | LABEL, EMERG. LOWERING 1
41 | 068641-003 | LABEL, PARKING BRAKE 1 41 | 068641-003 | LABEL, PARKING BRAKE 1
42 | 101252-013 | LABEL, MAX WHEEL LOAD 3900lbs 1 42 | 101252-014 | LABEL, MAX WHEEL LOAD 4200lbs 1
43 | 068639-000 | LABEL , POWER TO PLATFORM 1 43 | 068639-000 | LABEL , POWER TO PLATFORM 1
44 | 066556-000 | LABEL , CAUTION DESCEND PLTFM 1 44 | 066556-000 | LABEL , CAUTION DESCEND PLTFM. 1
45 | 101251-001 | LABEL, DANGER MAX LOAD 1 45 | 101251-001 | LABEL, DANGER MAX LOAD 1

Page 52 108048-001 L X31/41 Electric | PartsManual



LX41|067361-051 Label Kit, Electric

ee\“\

NOTES: UNLESS OTHERWISE SPECIFIED

®

© A=

e,

®

N

éD éﬁ?%ég

\
4~W

BDTH
SIDES

2 20 4 TYP
[T
T T T

q

Sl ® ® i

Page 53

108048-001 LX31/41 Electric | Parts Manual



NOTES:

Page 54 108048-001 L X31/41 Electric | PartsManual



UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT



UpRight, Inc.

801 South Pine Street
Madera, California 93637

TEL: 559-662-3900

FAX: 559-673-6184

PARTS: 1-888-UR-PARTS
PARTS FAX: 1-800-669-9884

UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT

P/N 108048-001
10-02

UpRight
Unit S1, Park West Industrial Park
Friel Avenue

Nangor Road
Dublin 12, Ireland

TEL: +353 1 620 9300
FAX: +353 1 620 9301



	Parts Manual
	Table of Contents
	Final Assembly, LX31 Electric
	067430-020

	Final Assembly, LX41 Electric
	067431-020

	Final Assembly Wiring, LX Electric
	067440-001

	Basic Assembly, LX31
	067354-020

	Basic Assembly, LX41
	067355-020

	Chassis Assembly
	067358-000

	Scissor Linkage Assembly, LX31
	067422-002

	Scissor Linkage Assembly, LX41
	067423-002

	Slide-Out Deck Installation, Front
	067866-017

	Guardrail Installation
	030867-301

	Power Module Assembly, Electric
	067359-001

	Brake Valve Block Assembly
	068324-002

	Valve Block
	067389-000

	Control Module Assembly, Electric
	067360-008

	Control Box Assembly, Electric
	067362-004

	Panel Assembly, LX Electric
	067363-004

	Controller Assembly, 48V Electric
	067384-002

	Hose Installation
	067383-000

	Tire and Wheel Assembly
	Front | 067665-004
	Rear | 068327-000
	Poly Fill – Option | 067910-001

	Power to Platform
	LX31 | 067907-010
	LX41 | 067907-011

	Proximity Switch Installation Serial�#4022�4274
	108040-000

	Proximity Switch Installation Serial�#4275�Current
	108040-010

	Flashing Amber Beacon – Option
	067947-010

	Hour Meter – Option
	067949-001

	Removable Controller Option
	061898-011

	Removable Controller Option, Outriggers
	061898-012

	Horn – Option
	067908-002

	Outrigger Brackets – Option
	030929-000

	Outriggers – Option
	067950-024

	Hose Kit – Outriggers Option
	067953-011

	Relay Box Assembly – Outriggers Option
	067466-000

	Controller Assembly – Outriggers Option
	067452-002

	Slide-Out Deck, Rear, LX31 – Option
	067866-018

	Slide-Out Deck, Rear, LX41 – Option
	067866-019

	Label Kit, Electric
	LX31 | 067361-050
	LX41 | 067361-051



